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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: Anaren Microwave Inc.
6635 Kirkville Road
East Syracuse, New York, 13057

EUT DESCRIPTION: MODULE TRANCEIVER
MODEL: A1101L09A and A1101L09C
SERIAL NUMBER: PROTOTYPE

DATE TESTED: 2011-09-06 to 2011-09-21

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass
INDUSTRY CANADA RSS-210 Issue 8 Annex 8 Pass
INDUSTRY CANADA RSS-GEN Issue 3 Pass

Underwriters Laboratories Inc. tested of the above equipment in accordance with the
requirements set forth in the above standards, using test results reported in the test report
documents referenced below and/or documentation furnished by the applicant.

All indications of Pass/Falil in this report are opinions expressed by Underwriters Laboratories
Inc. based on interpretations of these calculations. The results show that the equipment is
capable of demonstrating compliance with the requirements as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation, as described by the referenced documents. This document
may not be altered or revised in any way unless done so by Underwriters Laboratories Inc. and
all revisions are duly noted in the revisions section. Any alteration of this document not carried
out by Underwriters Laboratories Inc. will constitute fraud and shall nullify the document. This
report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, any agency of the Federal Government, or any agency of any government.

Approved & Released For UL By: Tested By:

— _\\\ / ,;:i\—",r“‘LJ - ’(/\\‘\\ V= O
Name: Robert DeLisi Name: Joseph Danisi

Title: Senior Staff Engineer Title: Lead Engineering Associate
UL UL
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4-2009,
FCC CFR 47 Part 2, FCC CFR 47 Part 15, RSS-GEN Issue 3, and RSS-210 Issue 8.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 1285 Walt Whitman
Rd. Melville, NY 11747, USA.

UL Melville is accredited by NVLAP, Laboratory Code 100255-0. The full scope of accreditation
can be viewed at http://ts.nist.gov/standards/scopes/1002550.htm.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz +3.3dB
Radiated Disturbance, 30 to 1000 MHz +4.00 dB

Uncertainty figures are valid to a confidence level of 95%.
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a Radio Transceiver Module intended high-performance connectorized radio
module that incorporates a CC1101 transceiver chip in the industry’s smallest package (11 x 14
x 2.5mm) it has an LGA pad footprint and industry-standard U.FL button connector receptacle,
this module is designed to effortlessly integrate into a wide range of applications, including:
industrial control, building automation, low-power wireless sensor networks, lighting control, and

automated meter reading.

The radio module is manufactured by Texas Instruments

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum peak conducted output power as follows:

Channel Frequency Spectrum Attenuator and Output Limit Margin
Analyzer Reading Cable Offset Power
(MHz) (dBm) (dB) (dBm) (dBm) (dB)
Low 902.6 10.52 0 10.52 30 -19.48
Middle 914.9 10.38 0 10.38 30 -19.62
High 927.2 10.19 0 10.19 30 -19.81

5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The EUT'’s are Identical except A1101L09A has an integral printed antenna and A1101L09C
has a U.FL connector monopole has 3dBi and PCB has 2dBi. The Radio circuits are identical in

both model numbers

5.4. SOFTWARE AND FIRMWARE

The firmware installed in the EUT during testing was AIR FCC TEST, Ver. 0.7.
The EUT driver software installed during testing was AIR FCC TEST, Ver. 3.3.0.0.

The test utility software used during testing was AIR FCC TEST, Ver. 4.2.0.0.
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

5.5. WORST-CASE CONFIGURATION AND MODE

The worst-case orientation was determined by setting the operating frequency and the
orientation positioned in the X, Y, and Z Axis results were maximized to determine the worst
case orientation, which was deemed the X-Axis. Therefore, this was the orientation that the
module was evaluated.

In receive mode only one channel was evaluated to show compliance

5.6 MODIFICATIONS

No modifications were made during testing.

5.7 DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

C h an n e | F re g u e n c vy P o w e r
(M H z) (d B m )
L o w 9 0 2 6 1 0 4 3
M id d le 9 1 4 .9 1 0 2 8
H ig h 9 2 7 .2 1 0 1 0
/O CABLES
/O CABLE LIST
Cable Port # of Connector Cable Cable Remarks
No. Identical Type Type Length
Ports
1 MAIN 1 CABLE Unshielded <3M None
2 usB 1 usB Shielded 42 inches None
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

TEST SETUP:

The EUT was external to the host laptop computer during the tests. Test software exercised the
radio card.

The device output power levels were set as follows in the software:

FSK 1.2kb, FSK 38.4kb set for 7.0
FSK 100kb, FSK 250kb and MSK 500kb set for 11.0

The low, mid and high channels were set as follows:
Low channel set to 4

Mid channel set to 127

High channel set to 250

The conducted bandedge for MSK 500kb required to set channel low and high channel as
follows:

Low setto 5
High set to 249
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SETUP DIAGRAM FOR TESTS

Battery Pack

.’/1 0o- \" AC Adaptor Optical USB
| 240Vac, | e Interface

\EDJ'EDHE / )

¥
Module
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01

IC: 8975A-A10091602

6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:

Radiated Emissions - 10 Meter Chamber

Test Equipment Used

Description Manufacturer Model Identifier Cal Date C%Ial?:e
30-1000MHz
Rohde & 2012-03-01
EMI Receiver Schwarz ESIB40 34968 2011-03-01
Log-P Antenna Schaffner UPA6109 44068 2011-04-05 | 2012-04-05
Bicon Antenna Schaffner VBAG6106A |54 2011-04-05 [2012-04-05
AM-1523-
Bias Tee Miteq 7687 44392 N/A N/A
AM-1523-
Bias Tee Miteq 7687 44393 N/A N/A
AM-3A-
Preamp Miteq 000110-7687 (44391 N/A N/A
AM-3A-
Preamp Miteq 000110-7687 | 44394 N/A N/A
Switch Driver HP 11713A ME7A-627 |N/A N/A
System Controller Sunol Sciences |SC99V 44396 N/A N/A
Camera Controller Panasonic WV-CU254 44395 N/A N/A
RF Switch Box UL 1 44398 N/A N/A
Measurement Software UL Version 9.3 44740 N/A N/A
Temp/Humidity/Pressure Meter Cole Parmer 99760-00 4268 2010-07-122012-07-10
Multimeter Fluke 83llI MES5B-305 |2011-02-01 |2012-02-29
Above 1GHz (Band Optimized System)
Rohde & 2012-03-01
EMI Receiver Schwarz ESIB40 34968 2011-03-01
Horn Antenna (1-2 GHz) ETS 3161-01 51442 2008-03-28 | See * below
Horn Antenna (2-4 GHz) ETS 3161-02 48107 2007-09-27 | See * below
Horn Antenna (4-8 GHz) ETS 3161-03 48106 2007-09-27 | See * below
Horn Antenna (8-12 GHz) ETS 3160-07 8933 2007-09-27 | See * below
Signal Path Controller HP 11713A 50250 N/A N/A
Gain Controller HP 11713A 50251 N/A N/A
RF Switch / Preamp Fixture UL BOMS1 50249 N/A N/A
System Controller UL BOMS2 50252 N/A N/A
Measurement Software UL Version 9.3 [44740 N/A N/A
Temp/Humidity/Pressure Meter Cole Parmer 99760-00 4268 2010-07-12|2012-07-10
Multimeter Fluke 83llI MES5B-305 |2011-02-01 |2012-02-29
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Test Equipment Used

Description

Manufacturer

Model

Identifier

Cal Date

Cal Due
Date

* - Note: As allowed by the calibration standard ANSI C63.4 Section 4.4.2, standard gain horns need only a
one-time calibration. Only if physical damage occurs will the horn antenna require re-calibration.

* Gain standard horn antennas (sometimes called standard gain horn antennas) need not be calibrated
beyond that which is provided by the manufacturer unless they are damaged or deterioration is suspected,
or they are used at a distance closer than 2D%\. Gain standard horn antennas have gains that are fixed by
their dimensions and dimensional tolerances.

Test Equipment Used

Description Manufacturer Model Identifier Cal Date CaDIal?éle
Conducted Emissions — GP 1
Rohde &
EMI Receiver Schwarz ESIB26 MES5B-081 |[2011-01-27 [2012-0131
9252-50-R-24-

LISN Solar BNC MESA-636 |2011-02-04 [2012-02-04

Switch Driver HP 11713A 44397 N/A N/A

RF Switch Box UL 4 44404 N/A N/A

Measurement Software UL Version 9.3 44736 N/A N/A

Temp/Humidity/Pressure Meter Cole Parmer  |99760-00 43734 2010-03-08 | 2012-03-08

Antenna Ports
Test Equipment Used
Description Manufacturer Model Identifier Cal Date | Cal Due Date

PSA Series Spectrum Analyzer |Aiglent E4446A 70728 2011-02-04 | 2013-02-04
Power Meter HP 437B 71769 2011-05-17 | 2012-05-17
Power Sensor HP 8481A 71770 2011-05-17 | 2012-05-17
Temp/Humidity/Pressure Meter | Cole Parmer 99760-00 |4268 2010-07-1212012-07-10
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7. ANTENNA PORT TEST RESULTS
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

7.1. 6dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)

IC RSS-210 A8.2 (a)

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer. The RBW is set to 100 kHz and the

VBW is set to 300 kHz. The sweep time is coupled.

RESULTS: Results in below table are worst case measurements

Channel Frequency 6 dB Bandwidth Minimum Limit
(MHz) (MHz) (MHz)
Low 902.6 0.583 0.5
Middle 914.9 0.575 0.5
High 927.2 0.583 0.5
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6 dB BANDWIDTH

6 dB BANDWIDTH LOW CH 1.2kb FSK

43 Sep 2, 2011 R T | Peak Search

Atten 20 dB Mext Peal

Next Pk Right

Mext Pk Left

Min Search

e
b, o
s T Y

Pk-Pk Search

Mkr @ CF

Center 902.699 MHz Span 5 MHz More

10of2
#Res BW 100 kHz #WVBW 300 kHz #Sweep 100 ms {601 pts) ?

6dB BANDWIDTH LOW CH 38.4kb FSK
Freg/Channel

j o Center Freq
Bef 20 dBm Atten 20 dB 512, 695000 MHz

Start Freq
900199000 MHz

Stop Freq
804.199000 MHz

CF Step
500.000000 kHz
Auto Ilan|
M .I«
g o Hérmtdy Freq Offset
- by S T

Signal Track
On Off

Center 902.699 MHz Span 5 MHz
#Res 100 #VBW 300 kHz #Sweep 100 ms (601 pts)
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6dB BANDWIDTH LOW CH 100kb FSK

R T |Freg/Channel

Center Freqg
802 699000 MHz

Start Freq
900199000 MHz

Stop Freq
804.199000 MHz

CF Step
500.000000 kHz
Auto han|

""l"fL"""*J'<'I"-|'n'h*«-u,.

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 902.699 MHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms (601 pts)

Agilent Technaol

6dB BANDWIDTH LOW CH 250kb FSK

R T IFrequhanneI

Center Freq
502699000 MHz

Start Freq
500.199000 MHz

Stop Freq
905122000 MHz

CF Step
500.000000 kHz
Auta Ian
e ""r'.-1a, S

o [y
Pl H
b ettt

RO o Offset
0.00000000 Hz

Signal Track
On Off

Center 902.699 MHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms (601 pts)
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6dB BANDWIDTH LOW CH 500kb MSK

R T IFrequhanneI

g , Center Freq
Atten 20 dB 502 699000 MHz

Start Freq
900199000 MHz

Stop Freq
505.199000 MHz

CF Step
500.000000 kHz
IMan

Freq Cffset
000000000 Hz

Signal Track
On Off

Center 902.699 MHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms (601 pts)

Agilent Tec
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6 dB BANDWIDTH MID CH 1.2kb FSK
Freg/C

Ref 20 dBm Atten 20 dB 0.16 dB Center Freg

914,957

Start Fraq
912497000 MHz

Stop Freqg
217497000 tMHz

500.000000 kHz

Auta

Vi §2
53 FC ettt .u‘lﬁ'fn nu‘

il-& )

T u]lh\'H u-.,; 4

Signal Track

On

Center 914.997 MH:z Span 5 MHz
#Res BW 100 #WVBW 300 kHz #Sweep 100 ms {601 pts)

J ' Center Freq
Bef 20 dBm Atten 20 dB 914.557000 MHz

Sta

912457000 MHz

Stop Freq
917497000 MHz

CF Step
500.000000 kHz

Auto

Freqg

&l 0.00000000 Hz

Signal Track

On

Center 914.997 MHz Span 5 MHz
#VBW 300 kHz #Sweep 100 ms (601 pts)
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6 dB BANDWIDTH MID CH 100kb FSK

R T IFrequhanneI

Center Freq
514.997000 MHz

Start Freq
912 497000 MHz

Stop Freq
917457000 MHz

CF Step
500.000000 kHz
LghAv s h, Auto Man
e Ty T
i _.‘1‘,..¢H.JA
V1 §2hapinbly Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 914.997 MHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms (601 pts)

: T Center Freq
Ref 20 dBm Atten 20 dB - 914.557000 MHz

Start Freq
912 437000 MHz

Stop Freq
917497000 MHz

CF Step
500.000000 kHz
Auto han|

-
‘w.1..-u"rﬁ".h*-.iq'u'l-ﬁa-‘.u

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 914.997 MHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms (601 pts)
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6 dB BANDWIDTH MID CH 500kb MSK

T

V1 S2hutet™

Center 914.997 MHz
#Res BW 100 kHz

#VBW 300 kHz
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Center Freq
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Start Freq
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CF Step
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Freq Cffset
000000000 Hz

Signal Track
On Off
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6 dB BANDWIDTH HIGH CH 1.2kb FSK
|FrequhanneI

Center Freqg
927294000 MHz

Start Freq
924 794000 MHz

Stop Freq
529794000 MHz

CF Step
500.000000 kHz
Auto han|

II"l.i
RAYTN

Signal Track
On Off

Center 927.294 MHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms (601 pts)

6 dB BANDWIDTH HIGH CH 38.4kb FSK
5 Agilent 23:16:36 Sep 1,201 R T [Freq/Channel

Project: 11L1

. Center Freqg
Ref 20 dBm Atten 20 dB - 927.294000 MHz

Start Freq
924 794000 MHz

Stop Freq
529794000 MHz

CF Step
500.000000 kHz
. Auto Ilan
I.‘li"llll"!..‘

el
y n4..,,,._-\_._r-.\.|)4h"-'-.r.\r‘.'

w,r«r*“} Freq Offset

0.00000000 Hz

LY
s3 FCh md,'hl e’

Signal Track
On Off

Center 927.294 MHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms (601 pts)
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

6 dB BANDWIDTH HIGH CH 100kb FSK

Center 927.294 MHz
#Res BW 100 kHz

T |FrequhanneI

Center Freq
827294000 MHz

Start Fraq
924794000 MHz

Stop Freqg
929794000 MHz

CF Step

£00.000000 kHz
Auta han)
Nt
BT o Offet
0.00000000 Hz

Signal Track

On Off

Span 5 MHz

Agilent Technal

#WVBW 300 kHz #Sweep 100 ms {601 pts)

6 dB BANDWIDTH HIGH CH 250kb FSK
e Agilent 02:48:12 Sep 1, 2011
'roject: 11013981

dBm

Atten 20 dB

Center 927.294 MHz
#Res BW 100 kHz

#VBW 300 kHz

i,
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#Sweep 100 ms (601 pts)

R T IFrequhanneI

Center Freq
527 294000 MHz

Start Freq
924 794000 MHz

Stop Freq
929.724000 MHz

CF Step
500.000000 kHz
Auto hdan|
1".‘bw(I'*'k"'\r"'*"'.\"t?!"lu.

Freq Cffset
0.00000000 Hz

Signal Track

On Off

Span 5 MHz
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

6 dB BANDWIDTH HIGH CH 500kb MSK

e Agilent 03:10:04 Sep 1, 2011
ct: 111 1

Ref 20 dBm

Center 927.294 MHz
#Res BW 100 kHz

Atten 20 dB

#VBW 300 kHz
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#Sweep 100 ms (601 pts)

R T IFrequhanneI

Center Freq
527 294000 MHz

Start Freq
924 794000 MHz

Stop Freq
929.724000 MHz

CF Step
500.000000 kHz
Auto hdan|

Freq Cffset
0.00000000 Hz

Signal Track
On Off

Span 5 MHz
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

7.2 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

The transmitter output is connected to the spectrum analyzer. The RBW is set to 1% to 3% of
the 99 % bandwidth. The VBW is set to 3 times the RBW. The sweep time is coupled. The

spectrum analyzer internal 99% bandwidth function is utilized.

RESULTS: The results in table below are worst case

Channel Frequency 99% Bandwidth
(MHz) (MHz)
Low 902.6 1.376
Middle 914.9 1.382
High 927.2 141
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

99% BANDWIDTH

99% BANDWIDTH LOW CH 1.2KB FSK

- Agilent 22:30:47 Sep 2, 2011 Detactor

Ch Freg 902.699 MHz Trig  Free Auto

Oceupied Bandwidth
MNormail

Atten 20 dB
Average
{Log/RMSi)

Peak

LT TP VP

Sample
Span 5 MHz

#VBW 51 kHz Sweep 58.8 ms (601 pts) B

Occupied Bandwidth Oc 9.00 % Megative Peak
720.8992 kHz wdb 260048 (S

hlore
10f2

99% BANDWIDTH LOW CH 38.4KB FSK
W6 Agilent 22:48:21 Sep 1, 2011 R T Detector

Ch Freg 902,699 MHz Trig  Free Auto
Occupied Bandwidth _ - -
MNormal
Atten 20 dB i
Average
! ] (Log/RMEA
f! [ .
S "0
il Y Peak
l\l.lh-‘\. .
ettt N VR SPR— [
Sample
Span 5 MHz
#VBW 24 kHz Sweep 267.4 ms (601 pts) B
Occupied Bandwidth o g | e0atve Feak
689.9424 kHz B
. More

1af2
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

99% BANDWIDTH LOW CH 100KB FSK
- Adilent 01:56:09 Sep 1, 2011 R T Detector
Ch Freg 902659 MHz Trig  Free Auto
Occupied Bandwidth
Morrmal
Project: 11
Atten 20 dB
Average
4- | Il-"-," (Log/RhS)
—)w-"l?'ll M__.-‘al‘lrfi lu?q‘ "..__‘ P
Peak
Sample
Span 5 MHz
H#VBW 30 kHz Sweep 151.1 ms (601 pts)
Occupied Bandwidth : : Negative Pedk
824.7826 kHz '
% Fran Errar 5 MWore
Freg Errar 102

99% BANDWIDTH LOW CH 250KB FSK
e Agilent 02:20:38 Sep 1, 2011 R T

Detector
Ch Freg 902,699 MHz Trig  Free Auto
Occupied Bandwiidth I
MNormal
Project: 111 K
Atten 20 dB
Average
(Log/RMSA)
Peak
i e IO DO =
Sample
Span 5 MHz
#VBW 33 kHz Sweep 124.9 ms (601 pts) B
Occupied Bandwidth : kY coatve Feak
991.5489 kHz R

1.240 k hWore
; 10of2
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

99% BANDWIDTH LOW CH 500KB MSK

- Agilent 02:56:52 Sep 1, 2011

Ch Freq 902 699 MHz
Occupied Bandwiidth

Project: 11
Ref 20 dBm Atten 20 dB

Center 902.699 MHz
#Res BW 15 kHz #VBW 47 kHz

Occupied Bandwidth
1.3767 MHz

R T | Detector

Trig  Free

Span 5 MHz
Sweep 66.96 ms (601 pts)
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Ao

Mormal

Average
{Log/RMSA)

Pealk

Sample
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hWore
1 of 2

UNDERWRITERS LABORATORIES INC.

FORM NO: CCSUP4701D

1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577
This report shall not be reproduced except in full, without the written approval of Underwriters
Laboratories Inc.



REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

99% BANDWIDTH MID CH 1.2KB FSK

Agilent 21:46:19 Sep 1, 2011 sl § MWeas Setup

Avg Mumber

Ch Freg 914.997 MHz Trig  Free 10
Occupied Bandwidth | h e
Avg WMode

Exp Repeat

Atten 20 dB [

Mlax Hold

n off

Ocec BW % Pwir
39.00 %

OBW Spar
5.00000000 MH;{J

o =y
patho byt L
| JL L iAot M e,

ECenter 914.997 MHz Span 5 MHz

| Occupied Bandwidth : 99.00 26.00 dB
508.8726 kHz P emeeme——

_— Optimize
Ref Level

99% BANDWIDTH MID CH 38.4KB FSK
e Agilent 23:06:27 Sep 1, 2011 R T Cetector
Ch Freg 914997 MHz Trig  Free Auto
Occupied Bandwidth
Morrmal
Praject: 111 1
Ref 20 dBm Atten 20 dB
Average
) (Log/RhS)
il |
= " J.q“ Lla.u.u.\.." I 1
g Peak
I M,
.,.L-'n;-'-_rn',_r-‘.-..H'-..v-‘-‘o"f"h*"‘“""“mm‘ [ -"I""-.l'J».A,.-‘-'-v"-'\'.4’»"1-.-.-.1f'hqi'-d,‘-,
Sample
Center 914.997 MHz Span 5 MHz
#Res BW 8.2 kHz HVBW 27 kHz Sweep 223.3 ms (601 pts)
Occupied Bandwidth 0e g "\egative Feak
709.8960 kHz ' '
oo MWore
10f2
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

99% BANDWIDTH MID CH 100KB FSK

- Agilent 02:04:30 Sep 1, 2011

Ch Freg

Oceupied Bandwidth

914.957 MHz

Project: 11L13351

Ref 20 dBm Atten 20 dB

Center 914.997 MHz
#Res BW 10 kHz

Occupied Bandwidth
848.9895 kHz

#VBW 30 kHz

t Freg Errar 4 k
th |

Trig  Free

B Ty

Span 5 MHz
Sweep 151.1 ms (601 pts)

00 48

99% BANDWIDTH MID CH 250KB FSK

Agilent 02:42.05 Sep 1, 2011

Ch Freg

Occupied Bandwidth

914.937 MHz

Project: 11

Ref 20 dBm Atten 20 dB

Center 914.997 MHz
#VBW 36 kHz

Occupied Bandwidth
996.7857 kHz

Trig  Free

Span 5 MHz
Sweep 105 ms (601 pts)

Detector

Auto

Mormal

Average
(Log/RMSA)

Peak

Sample

Megative Peak

hlore
10f2

Detector

Alto

Mormal

Average
(Log/RMSH)

Pealk

Sample

MNegative Peak

hlore
1 of2
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

99% BANDWIDTH MID CH 500KB MSK

i Agilent 03:03:21 Sep 1, 2011

Ch Freq 914.997 MHz
Occupied Bandwiidth

Project: 11L1M3357
Ref 20 dBm Atten 20 dB

e
e i

Center 914.997 MHz
#Res BW 16 kHz #VBW 47 kHz

Occupied Bandwidth
1.3819 MHz

R T

Trig  Free

Span 5 MHz
Sweep 39.16 ms (601 pts)
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Average
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Pealk

Sample
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REPORT NO: 11U13981

DATE: 2011-11-01
FCC ID: X7J-A10091602

IC: 8975A-A10091602

99% BANDWIDTH HIGH CH 1.2kb FSK

W Agilent 22:44:14 Sep 1, 2011 Detector

Ch Freg 927 294 MHz Trig  Free Auto

Occupied Bandwidth I

Mormal

Atten 20 dB

Average
(Log/RMSA)

Peak

I

WL o bbb
A, 4_-,-.-..-|'>.-“‘L\""""“w"_-.‘L'k el ""'"“4'F.\ld—.,n-,‘s«'-,l.-..-.._.‘_.,-..‘r

Sample
Center 927.294 MHz Span 5 MHz

#Res BW 5.1 kHz #VBW 15 kHz #Sweep 590 ms (601 pts) B

Occupied Bandwidth Occ O | o gative Peak
501.2031 kHz - : N

hlore
10f2

99% BANDWIDTH HIGH CH 38.4kb FSK
e Agilenf 23:17:50 Sep 1,2011 R T Detector
Ch Freg 927 294 MHz Trig  Free Auto
Cceupied Bandwidth _ -
MNortmal
Praject: 11U1358"
Ref 20 dBm Atten 20 dB
Average
! | (Log/RMSA)
{l i
_),r,-ﬁ‘* L'-r.u_:».-.-f'l rbﬂ.,(_
-7 Peak
byl
Sample
Center 927.294 MHz Span 5 MHz
#Res BW 6.8 kHz #VBW 20 kHz Sweep 327.3 ms (601 pts)
Occupied Bandwidth 0 - |[eeEnvE Pk
684.0604 kHz
More
Errar . 102
Copyright 2000-2010 Agilent Technologies
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

99% BANDWIDTH HIGH CH 100kb FSK

i Agilent 02:11:38 Sep 1, 2011 R T Detector
Ch Freg 927 294 MHz Auto
Occupied Bandwiidth I
Mormal
Atten 20 dB E
Average
l,.'._l |".'| (Log/RMEA
\ I
,34' I\w'nl‘lu’ll'.fu\' "-'ﬁ B
_).-n-"'
Pealk
Sample
Span 5 MHz
#VBW 30 kHz Sweep 151.1 ms (601 pts) B
Occupied Bandwidth Oc w9300 % (ARCCEIEERRE
827.2648 kHz b B
i =l rar rd More
';E"’* Ermar Tho h 1 of 2
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99% BANDWIDTH HIGH CH 250kb FSK

- Agilent 02:48:52 Sep 1, 2011 Detector

Ch Freg 927 294 MHz Trig  Free Auto

Occupied Bandwidth I

Mormal

Atten 20 dB
Average
{Log/RMSi)

Peak

TR TUY WY P

Sample
Span 5 MHz

#VBW 39 kHz Sweep 89.44 ms (601 pis) B

Occupied Bandwidth ( Ikl | egative Fealk
995.8731 kHz i -2600dE (i

hlore
10f2

z
z
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

99% BANDWIDTH HIGH CH 500kb MSK
5 Agilent 03:10:40 Sep 1,201 R T | Detector

Ch Freg 927 294 MHz Trig  Free Auto
Oceupied Bandwidth

MNormal
Project: 1111
Ref 20 dBm Atten 20 dB

Average
(Log/RMSA)

Peak

=t ey

Sample

Center 927.294 MHz Span 5 MHz
#Res BW 16 kHz #VBW 47 kHz Sweep 59.16 ms (601 pis)

Occupied Bandwidth Oc " o ||PleeEie Fea
1.4067 MHz ' -

hlore
10f2
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DATE: 2011-11-01
IC: 8975A-A10091602

REPORT NO: 11U13981
FCC ID: X7J-A10091602

7.3 OUTPUT POWER

LIMITS

FCC §15.247 (b)

IC RSS-210 A8.4

The maximum antenna gain is less than or equal to 6 dBi, therefore the limit is 30 dBm.

The maximum antenna gain is 3 dBi for other than fixed, point-to-point operations, therefore the

limit is 30 dBm.

TEST PROCEDURE

Peak power is measured using the Channel bandwidth Alternative peak output power procedure
specified in "TCB Training for Devices covered under Scopes Al - A4" by Joe Dichoso, May
2003.

RESULTS: The results in table below are worst case.

Channel Frequency Spectrum Attenuator and Output Limit Margin
Analyzer Reading Cable Offset Power
(MHz) (dBm) (dB) (dBm) (dBm) (dB)
Low 902.6 10.52 0 10.52 30 -19.48
Middle 914.9 10.38 0 10.38 30 -19.62
High 927.2 10.19 0 10.19 30 -19.81

Note: Attenuator and cable offset were included in the Spectrum Analyzer Reading.
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

OUTPUT POWER

OUTPUT POWER LOW CH 1.2kb FSK
e Agilent 21:52:28 Sep 2, 2011 Peak Search

Ch Freq 902 599 hHz Trig  Free Mext Peak
Channel Power

Next Pk Right
Project:1 Mkr1 902.524 0 MHz
642 dBm

Mext Pk Left
Min Search

Pk-Fk Search
Center 902.699 0 MHz Span 7.5 MHz

#Res BW 1 MHz H#VBW 8 MHz Sweep 1 ms (601 pts)
hlkr © CF

hWore
1 of 2

OUTPUT POWER LOW CH 38.4 kb FSK

e Agilent 22:49:25 Sep 1, 2011

Ch Freg 902.391 MHz Trig  Free

Channel Power

Clear Write
Mkr1 902.391 MHz
6.39 dBm

Max Hold
hlin Hold

View
Center 902.391 MHz Span 5 MHz

#Res BW 1 MH:z HVBW 8 MHz Sweep 1 ms 601 pts)

. ty
4.02 dBm /689.0000 kHz -54.36 dBm/Hz
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

OUTPUT POWER LOW CH 100kb FSK
Adilent 01:56:59 Sep 1,2011 R T | PeakSearch

Ch Freq 002 58S MHz Mext Pealk
Channel Power
Marker 902.324000 MHz Next PiRight
Project: 111 ’ Mkr1 902.324 MHz
Ref 20 dBm Atten 20 dB ) ) 10.52 dBm
Next Pk Left
hlin Search

Pk-Pk Search
Center 902.699 MHz Span 5 MHz

#Res BW 1 MHz #VBW 8 MHz Sweep 1 ms (601 pts)

Channel P tral Der ty ke © CF
8.65dBm /826.0000 kHz -50.52 dBm/Hz Mhois
1of2
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OUTPUT POWER LOW CH 250kb FSK
s Agilent 21:5228 Sep 2, 2011 R T | PeakSearch

Ch Freq 502 K99 MHz Trig  Free MNext Peak

Channel Power

MNext Pk Right
Praject: 111 i1 Mkr1 902.524 0 MHz
Ref 20 dBm ] _6.42 dBm
i i MNext Pk Left
hlin Search

Fk-Pk Search

Center 902.699 0 MHz Span 7.5 MHz
#Res BW 1 MHz #VBW 8 MHz Sweep 1 ms (601 pts)
Wkr © CE
/5.0000 MHz vore
10f2
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

OUTPUT POWER LOW CH 500kb MSK
d#- Agilent 02:57:27 Sep 1, 2011 R T | Fealk Search

Ch Freq 902 K99 hHz Trig  Free Mext Peak

Channel Power

Praject: 1113967 Mkr1 902.491 MHz
Ref 20 dBm ) 10.52 dBm

#Peak T i Mext Pk Left
Log e

10 g

dBr |

"

ofist | B Vin Search

10.2
dB

Pk-Pk Search
Center 902.699 MHz Span 5 MHz

#Res BW 1 MH:z HVBW 8 MHz Sweep 1 ms 601 pts)

ral Density Wkr © CF

-50.55 dBm/Hz

hlore
10f2
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

OUTPUT POWER MID CH 1.2kb FSK

% Agilent 2104739 Sep 2, 2011 Peak Search

Ch Freq 914,997 hHz Trig  Free Mext Peak

Channel Power
Next Pk Right

Mkr1 915.222 0 MHz
~ Atten 20 dB 622 dBm
' | Next Pk Left

. Min Search
i L fr‘|||kﬁi;1{\0‘\-,|r.‘\.1¢.

Fl-Fk Search
Span 7.5 MHz

Center 914.997 0 MHz
Sweep 1 ms (601 pts)

#Res BW 1 MHz H#VBW 8 MHz
Mkr @ CF

hWore
1 of 2

OUTPUT POWER MID CH 38.4kb FSK
#- Agilent 22:09:49 Sep 2, 2011

Peak Search

Ch Freq 914 997 hiHz Trig  Free Mext Peak

Channel Power
Next Pk Right

Project: 11U Mkr1 914.634 5 MHz
Ref 20 dBm __ 629 dBm
' - ] Next Pk Left

Min Search

Pk-Pk Search
Span 7.5 MHz
Sweep 1 ms 601 pts)
| Density Mkr © CF

-60.87 dBm/Hz o

1af2
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REPORT NO: 11U13981 DATE: 2011-11-01
IC: 8975A-A10091602

FCC ID: X7J-A10091602

OUTPUT POWER MID CH 100kb FSK

i Agilent 02:05:13 Sep 1, 2011 E T | PeakSearch

Ch Freq 914,997 hHz Trig  Free Mext Peak
Channel Power
Next Pk Right
Project: 11113981 Mkr1 914.630 MHz
Ref 20 dBm Atten 20 dB 10.38 dBm
MNext Pk Left
hin Search
Pk-Fk Search
Center 914.997 MHz Span 5 MHz
#Res BW 1 MHz H#VBW 8 MHz Sweep 1 ms (601 pts)
Channel P r ral O Mir © CF
8.36 dBm /860.0000 kHz -50.98 dBm/Hz ore
1af2
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OUTPUT POWER MID CH 250kb FSK
i Agilenf 02:42:45 Sep 1,2011 R T | FeakSearch
Ch Freq 514 997 MHz Trig  Free MNext Peak
Channel Power
Next Pk Right
Project: 11U1 Mkr1 914.622 MHz
Ref 20 dBm 10.38 dBm
MNext Pk Left
Min Search
Pk-Pk Search
Center 914.997 MHz Span 5 MHz
#Res BW 1 MHz #VBW 8 MHz Sweep 1 ms (601 pts)
Channel P s ral Density Wkr @ CR
9.02dBm -50.96 dBm/Hz M
are
102
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

OUTPUT POWER MID CH 500kb MSK
- Agilent 03:03:59 Sep 1, 2011

Ch Freg

Channel Power

Marker 914.680000 MHz

Project: 11L1M3357
Ref 20 dBm
#Peak

Log

10

dB/

Center 914.997 MHz
#Res BW 1 MHz

R T |PeakSearch

Trig  Free

Mkr1 914.680 MHz
10.35 dBm

Span 5 MHz

H#VBW 8 MHz Sweep 1 ms (601 pts)

-50.75 dBm/Hz

Page 39 of 125

Mext Peal
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

OUTPUT POWER HIGH CH 1.2kb FSK

- Agilent 22:00:34 Sep 1, 2011 Sweep
Swweep Time
Trig  Free 1.000 ms

Ch Freg 927 063 MHz
Channel Power Auta tlan
Swieep

Single Caont
Mkr1 927.062 8 MHz

~ Atten 20 dB _6.12 dBm Alto Sweep
i Time
Morm Accy

Gate

i Rt
I "
o i ) ,hﬂ ik AT
\ II'l"I |1 |.J["|I|M"‘" T b i Off

Gate Setup *

Center 927.062 8 MHz Span 793.5 kHz

#Res BW 100 kHz HVBW 1 MHz Sweep 1 ms 601 pts)
Points

tral Density ot

el Ell

6.17 dBm /529.0000 kHz -51.07 dBm/Hz

OUTPUT POWER HIGH CH 38.4kb FSK

- Agilent 23:18:47 Sep 1, 2011 FPeak Search

Ch Freq 927 294 hHz Trig  Free Mext Peak

Channel Power

Marker 926.911000 MHz Next Pk Right

Mkr1 926.911 MHz

Project: 111
6.14 dBm

Mext Pl Left
Min Search

Pk-Pk Search
Span 5 MHz
HVBW 8 MHz Sweep 1 ms 601 pts)
Wkr © CF

nnel | Density

3.61dBm /761.0000 kHz -55.21 dBm/Hz o

1af2

Copyright 2000-2010 Agilent Technologies
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

OUTPUT POWER HIGH CH 100kb FSK
- Agilent 02:12:15 Sep 1, 2011 Fealk Search

Ch Freq 927 294 hHz Trig  Free Mext Peak

Channel Power

Marker 926.902000 MHz Next Pk Right

&1 Mkr1 926.902 MHz
10.19 dBm

Mext Pl Left
Min Search

Pk-Pk Search
Span 5 MHz

HVBW 8 MHz Sweep 1 ms 601 pts)

o Mir © CF

7.84 dBm /827.0000 kHz -51.34 dBm/Hz

hlore
10f2

Copyright 2000-2010 Agilent Technologies

OUTPUT POWER HIGH CH 250kb FSK
e Agilent 02:49:33 Sep 1, 2011 R T Peak Search

Ch Freq 927 294 MHz Trig  Free Mext Peak
Channel Power

ext Pk Right
Mkr1 926.902 MHz
10.19 dBm
MNext Pk Left
''''''' Min Search
Fl-Fk Search
Span 5 MHz
H#VBW 8 MHz Sweep 1 ms (601 pts)
Channel F s ral Density WiTeCs
8.60 dBm -51.37 dBm/Hz More
10f2
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

OUTPUT POWER HIGH CH 500kb MSK
R T | Peak Search

Agilent 03:11:19 Sep 1, 2011

Trig  Free Mext Peak

Ch Freq 927 294 MHz

Channel Power

Project: 1101 Mkr1 927.044 MHz
Ref20 dBm Atten 20 dB__ . 10.18 dBm
#Peak j i Mext Pk Left

Min Search

Pk-Fk Search
Center 927.294 MHz Span 5 MHz
H#VBW 8 MHz Sweep 1 ms (601 pts)

#Res BW 1 MHz
ol Donsity Mir © CF

-50.79 dBm/Hz o

1af2
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

7.4 AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

The transmitter output is connected to a power meter.

RESULTS: The results in table below are worst case.

The cable assembly insertion loss of 10.2 dB (including 10 dB pad and 0.2 dB cable) was
entered as an offset in the power meter to allow for direct reading of power.

Channel Frequency Power
(MHz) (dBm)

Low 902.6 10.43
Middle 914.9 10.28
High 927.2 10.10
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

7.5 POWER SPECTRAL DENSITY

LIMITS

FCC §15.247 (e)
IC RSS-210 A8.2 (b)

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

TEST PROCEDURE

Output power was measured based on the use of a peak measurement, therefore the power
spectral density was measured using PSD Option 1 in accordance with FCC document
“Measurement of Digital Transmission Systems Operating under Section 15.247”, March 23,
2005.

RESULTS: The results in table below are worst case.

Channel Frequency PPSD Limit Margin
(MHz) (dBm) (dBm) (dB)

Low 902.6 6.20 8 -1.80
Middle 914.9 6.28 8 -1.72
High 927.2 6.11 8 -1.89
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

POWER SPECTRAL DENSITY

PSD LOW CH 1.2kb FSK
- Agilent 14:53:40 Sep 1, 2011 R T |Freg/Channel

Project: 111113951 Mkr1 902.470 6 MHz Center Freq
E;.gli': dBm Atten 20 dB 6.16 dBm 902 450000 MHe
Log

10 Start Frag
dB/ 902300000 MHz
OHfst

10

dB ‘ Stop Freq
DI A02.600000 MHz

8.0
dBm CF Step

30.0000000 kHz
LgAv Ao Ilan|

w1 s2 Freq Offset
S3 FS 0.00000000 Hz

aff): .
=50k Signal Track
On Off

Swp

Center 902.450 0 MHz Span 300 kHz ' ‘
#Res BW 3 kHz #VBW 10 kHz #Sweep 100 s (601 pts)

PSD LOW CH 38.4kb FSK
R T |Freg/Channel

Mkr1 902.070 6 MHz

] Center Freqg
Ref20 dBm Atten 20 dB 612 dBm _ L T

Start Freq
901.900000 MHz

Stop Freq
802.200000 MHz

CF Step
30.0000000 kHz
Auto han|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 902.050 0 MHz Span 300 kHz |
#Res Hz #Sweep 100 s (601 pts)
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

PSD LOW CH 100kb FSK
’ 0:10 Sep 1, 2011 R T |Freg/Channel

Mkr1 902.927 9 MHz

Center Freqg
Atten 20 dB 6.20 dBm _ L T

Start Freq
9012 800000 MHz

- Stop Freq
903100000 MHz

CF Step
30.0000000 kHz
Auto han|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 902.950 0 MHz Span 300 kHz |
#Res BW 3 kHz #VBW 10 kHz #Sweep 100 s (601 pts)

PSD LOW CH 250kb FSK
e Agilent 02:24:12 Sep 1, 2011 IFrequhannel

Praject: 11 Mkr1 902.945 0 MHz

Center Freq
Ref 20 dBm Atten 20 dB 1A B L T

Start Freq
502 800000 MHz

) Stop Freq
ol C03 100000 MHz

CF Step
30.0000000 kHz
Auto hdan|

Freq Cffset
0.00000000 Hz

Signal Track
On Off

Center 902.950 0 MHz Span 300 kHz '
#Res BW 3 kHz #VBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

PSD LOW CH 500kb MSK

Agilent 03:00:06 Sep 1, 2011

Ref 20 dBm

Center 902.600 0 MHz
#Res BW 3 kHz

Mkr1 902.494 4 MHz
Atten 20 dB

Span 300 kHz '
#VBW 10 kHz #Sweep 100 s (601 pts)
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902600000 MHz

902450000 MHz

902.750000 kHz

30.0000000 kHz
Auta han)

0.00000000 Hz

Freg/Channel

Center Freq

Start Fraq

Stop Freqg

CF Step

Freq Cffset

Signal Track
Off
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

PSD MID CH 1.2kb FSK

Rei 20 dBm Atten 20 dB

PSD MID CH 38.4kb FSK

Ref ZIJ dBm
#Peak

Atten 20 dB

Center 915.250 0 MHz
#Res BW 3 kHz

#VBW 10 kHz

R T

Mkr1 915.224 4 MHz
6.28 dBm

Freg/Channel

Center Freqg
915250000 MHz

Start Freq
915100000 MHz

Stop Freq
814400000 MHz

CF Step
30.0000000 kHz
b Auto han|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 300 kHz |
#Sweep 100 s (601 pts)

R T

Mkr1 915.224 4 MHz
5.91 dBm

Freg/Channel

Center Freq
915250000 MHz

Start Fraq
915100000 MHz

Stop Freqg
215.400000 tHz

CF Step
30.0000000 kHz
Auta han)

Freq Cffset
0.00000000 Hz

Signal Track
On Off

Span 300 kHz '
#Sweep 100 s (601 pts)
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

PSD MID CH 100kb FSK
i Agilent O

Center 915.250 0 MHz

#Res BW 3 kHz #VBW 10 kHz

PSD MID CH 250kb FSK
#e Agilent
Project: 1101
Ref 20 dBm

Atten 20 dB

Center 915.250 0 MHz

#Res BW 3 kHz HVBW 10 kHz

R T |FregiChannel

Mkr1 915.224 9 MHz

6.08 dBm Center Freq

915.250000 MHz

Start Fraq
915100000 MHz

» Stop Freg
gl 015400000 MHz

CF Step
30.0000000 kHz
Auta han)

Freq Cffset
0.00000000 Hz

Signal Track
On Off

Span 300 kHz '
#Sweep 100 s (601 pts)

|FrequhanneI

Center Freq
915.250000 MHz

Mkr1 915.241 5 MHz
3.44 dBm

Start Freq
915100000 MHz

d Stop Freq
515400000 MHz

CF Step
30.0000000 kHz
Auto han|

Freq Cffset
000000000 Hz

Signal Track
On Off

Span 300 kHz |
#Sweep 100 s (501 pts)
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

PSD MID CH 500kb MSK
- Agilent 38 Sep 1, 2011
TN

Ref 20 dBm Atten 20 dB

reatief byt~

Center 915.150 0 MHz

#Res BW 3 kHz #VBW 10 kHz

R T |Freg/Channel
Mkr1 915.158 5 MHz

1.24 dBm Center Freqg

915150000 MHz

Start Freq
915000000 MHz

Stop Freq
5154.300000 MHz

CF Step
30.0000000 kHz
Auto han|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 300 kHz |
#Sweep 100 s (601 pts)

Page 50 of 125

UNDERWRITERS LABORATORIES INC.

1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200

FORM NO: CCSUP4701D
FAX: (877) 854-3577

This report shall not be reproduced except in full, without the written approval of Underwriters
Laboratories Inc.



REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

PSD HIGH CH 1.2kb FSK

#- Agilent 22:03:33 Sep 1, 2011
F'r'l:l_iEel::tZ 111

Ref 20 dBm Atten 20 dB

Center 927.040 0 MHz

#Res BW 3 HVBW 10 kHz

PSD HIGH CH 38.4kb FSK

Ref 20 dBm
#Peak

Atten 20 dB

Center 927.540 0 MHz

#Res BW 3 kHz #VBW 10 kHz
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R T |Freg/Channel
Mkr1 927.064 1 MHz

6.11 dBm Center Freq

927.040000 MHz

Start Freq
926 820000 MHz

Stop Freq
527 190000 MHz

CF Step
30.0000000 kHz
Ml Auto tlan

Freq Cffset
000000000 Hz

Signal Track
On Off

Span 300 kHz |
#Sweep 100 s (501 pts)

R T |FregiChannel
Mkr1 927.521 4 MHz

574 dBm Center Freq

927.540000 MHz

Start Fraq
927390000 MHz

Stop Freqg
927690000 MHz

CF Step
30.0000000 kHz
Auta han)

Freq Cffset
0.00000000 Hz

Signal Track
On Off

Span 300 kHz '
#Sweep 100 s (601 pts)
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

PSD HIGH CH 100kb FSK

#- Agilent 02:15:03 Sep 1, 2011
P r'l:l_iEel::tZ 11U

Ref 20 dBm Atten 20 dB

Center 927.040 0 MHz

#Res BW 3 kHz HVBW 10 kHz

PSD HIGH CH 250kb FSK

13 Sep 1, 2011

Ref 20 dBm

Atten 20 dB

Center 927.540 0 MHz

#Res BW 3 kHz H#VBW 10 kHz
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R T IFrequhanneI

Mkr1 927.055 6 MHz

4.84 dBm Center Freq

927.040000 MHz

Start Freq
926 820000 MHz

Stop Freq
Byl 927190000 hiHz

CF Step
30.0000000 kHz
Auto han|

Freq Cffset
000000000 Hz

Signal Track
On Off

Span 300 kHz |
#Sweep 100 s (501 pts)

R T |FregfChannel
Mkr1 927.538 5 MHz

3.33 dBm Center Freq

927540000 MHz

Start Freq
527 390000 MHz

A Stop Freq
927 530000 MHz

CF Step
30.0000000 kHz
Auto Man|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 300 kHz
#Sweep 100 s (601 pts)
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

PSD HIGH CH 500kb MSK

401 Sep 1, 2011 R T |FrequhanneI

Mkr1 927.454 6 MHz

Center Freq
Atten 20 dB -1.72 dBm 927 390000 MHz

Start Fraq
927240000 MHz

Stop Freqg
927540000 tHz

CF Step
30.0000000 kHz
Auta han)

Freq Cffset
0.00000000 Hz

Signal Track
On Off

Center 927.390 0 MHz Span 300 kHz '
#Res BW 3 kHz #VBW 10 kHz #Sweep 100 s (601 pts)
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J3-A10091602 IC: 8975A-A10091602

7.6 CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-210 A8.5

Output power was measured based on the use of a peak measurement, therefore the required
attenuation is 20 dB.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer. The resolution bandwidth is set to
100 kHz. The video bandwidth is set to 300 kHz.

The spectrum from 30 MHz to 10 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels.
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

RESULTS

SPURIOUS EMISSIONS, LOW CHANNEL

LOW CH BANDEDGE 1.2kb FSK
e Agilent 01:21:14 Sep 1, 2011 R T |Freg/Channel
ot 11013981 Mkr1 902.933 MHz
Ref20 dBm Atten 20 dB 6.45 dBm
#Peak
Log
10 PR Start Freg
£97.000000 MHz

Center Freq
902.000000 MHz

Stop Freqg
A07.000000 MHz

CF Step
1.00000000 hHz
Auta han)

Freq Cffset
1'-._,,f"IJ'I,..f-..-|_,,_1,-.|"|...‘,‘,-.,!,,,|' 000000000 Hz

Signal Track
On Off

Center 902.000 MHz Span 10 MHz
#Res BW 100 #WVBW 300 kHz Sweep 1 ms (601 pts)

harker
Praject: 111 1 Mkrd 7.697 GHz

Ref 20 dBm Atten 20 dB AT Celect Marker

1 2 3 4

Mormal

Delta

Cielta Pair
[Tracking Ref)
Ref A

Span Pair
3 Span Center

ﬁv -
IV P ”“"*"WW,»%WM"WT' R S L »

Center 5.015 GHz Span 9.97 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 952.9 ms {1001 pts)
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

LOW CH BANDEDGE 38.4kb FSK
- Agilent 23:41:55 Sep 1, 2011 R T |FregiChannel

-t 110 Mkri1 902.467 MHz

] Center Freqg
Ref20 dBm Atten 20 dB 6.55 dBm _ e L T

Start Freq
897 000000 MHz

Stop Freq
807000000 MHz

CF Step
] 1.00000000 hHz
Lghv Auto Man|

V1 S2 ) N Y 0 Freq Offset
83 FC oL LU 0.00000000 Hz

(Lo " U
| T Lan|L, |
S T ,n‘a-.j‘ f [V,

Signal Track
On Off

Center 902.000 MHz Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1 ms (601 pis)

Agilent Tec

LOW CH SPURIOUS 38.4kb FSK
- Agilent 23:42:58 Sep 1, 2011 R T Marker

roject: 110 Mkrd 7.727 GHz

Ref20 dBm Atten 20 dB 57.09 dBm 199'e§t Maarker )

Mormal

Delta

= P R Delta Pair
T R, < R s TS e ) R el {Tracking Ref)

Ref b

Span 9.97 GHz

#VBW 300 kHz  Sweep 952.9 ms (1001 pts) Span Pair
iz : de

Span Center

Off
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

LOW CH BANDEDGE 100kb FSK
5 Agilent 02:00:35 Sep 1,2011 R_T_|Freg/Channel
t- 1013981 Mki1 902.467 MHz

Ref 20 dBm Atten 20 dB 10.59 dBm  [[BIL ]

902.000000 MHz

Start Fraq
§97.000000 MHz

Stop Freqg
A07.000000 MHz

CF Step
1.00000000 hHz
Auta han)

"1._,‘_1“ P
TNV Froq Offset
| 000000000 Hz

Signal Track
On Off

Center 902.000 MHz Span 10 MHz
#Res BW 100 kHz #WVBW 300 kHz Sweep 1 ms (601 pts)

LOW CH SPURIOUS 100kb FSK
- Agilent 02:01:35 Sep 1, 2011 Warker
roject: 11U Mkrd 7.747 GHz

Ref20 dBm Atten 20 dB 55.69 dBm 199'e§t Maarker )

Mormal

Delta

3 4
5 J,ﬁwﬁ_,ﬁ. - Delta Fair
Ty et
[ i wnwmﬂ%,*uwwwm i b L

Ref b

Center 5.015 GHz Span 9.97 GHz
#Res BW 100 kH #VBW 300 kHz  Sweep 952.9 ms (1001 pts)
E de

Trace

Span Pair

Span Center

Off
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

LOW CH BANDEDGE 250kb FSK

R T |FregiChannel

Mkr1 902.467 MHz
851 dBm Center Freq

902.000000 MHz

Start Fraq
§97.000000 MHz

Stop Freqg
A07.000000 MHz

CF Step
1.00000000 hHz
Auta han)

Freq Cffset
0.00000000 Hz

Signal Track
On Off

Center 902.000 MHz Span 10 MHz
#Res BW 100 kHz #WVBW 300 kHz Sweep 1 ms (601 pts)

LOW CH SPURIOUS 250kb FSK
e Agilent 02:25:40 Sep 1, 2011 E T MWarker

+ 11013981 Mkid 7.727 GHz
Ref 20 dBm Atten 20 dB ETECRLL N Select Marker
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Log e
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

LOW CH BANDEDGE 500kb MSK
- Agilent 04:03:11 Sep 18, 201 R T |Freg/Channel
roject: | 1 Mkr1 902.683 MHz

dBm Atten 20 dB 10.53 dBm Center Freq
902, 000000 hHz

Start Freq
897 000000 MHz

Stop Freq
807000000 MHz

CF Step
1.00000000 hHz
Auto han|

Wbt Freq Offset
53 FChu ppronyiyi - R () onopoo0 Hz

Signal Track
On Off

Span 10 MHz
#VBW 50 MHz Sweep 1 ms (601 pis)

LOW CH SPURIOUS 500kb MSK
5 Agilent 03.01:34 Sep 1, 2011 Marker
+ 11013981 Mkrd 7.807 GHz

Ref 20 dBm Atten 20 dB 54.96 dBm 199'e§t Ma3rker .

Mormal

Delta

| 4
dB 5 . By Delta Pair
Rl T e Y e "‘*"""”""‘v"‘"ﬁw"ﬂ% ety (Tracking Ref)

N Ref A

Center 5.015 GHz Span 9.97 GHz
#Res BW 100 kHz Sweep 952.9 ms (1001 pts)
3 de

Marer Trace

Span Pair

Span Center

Off
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

SPURIOUS EMISSIONS, MID CHANNEL

MID CH BANDEDGE 1.2kb FSK
- Agilent 01:25:34 Sep 1, 2011

Praject: 11

Ref20 dBm Atten 20 dB

Y
|
S |‘||'L.|
o i, e e ‘,|'f1_‘J“|' (e K
JH Y

Center 915.000 MHz
#Res BW 100 kHz #VBW 300 kHz

yright 200 0 Agilent Technologies

MID CH SPURIOUS 1.2kb FSK
Agilent 01:26:32 Sep 1, 2011
ct: 11013581

Ref 20 dBm Atten 20 dB

LghAv

Center 5.015 GHz
#Res BW 100 kHz #VBW 300
Marer Trace
1 1

R T

Mkri1 915.233 MHz
6.30 dBm

Span 10 MHz
Sweep 1 ms (601 pis)

R T

Mkrd 7.737 GHz
55.43 dBm

dBm v MLJ ah»ﬁ ,*;ﬂ-pll""ﬁ-'-"h‘"" v T MM&*W&WM’»W‘MMW

Span 9.97 GHz

Sweep 952.9 ms (1001 pts)

Page 60 of 125

Freg/Channel

Center Freqg
915,

a10.

920,

1.00000000 MHz

Auto

Freq Offset
0.00000000 Hz

Signal Track

On

Select Marker

1

000000 hHz

Start Freq
000000 MHz

Stop Freq
000000 hiHz

CF Step

Ilan

Off

harker

2 3 4

Delta

[Tracking Ref)

Ref

Delta Pair

A

Span

Span Pair

Center

Off

UNDERWRITERS LABORATORIES INC.

FORM NO: CCSUP4701D

1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577
This report shall not be reproduced except in full, without the written approval of Underwriters
Laboratories Inc.



REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

MID CH BANDEDGE 38.4kb FSK
34 Sep 1, 2011 E T |Freg/Channel

Mkr1 914.764 MHz

Ref20 dBm Atten 20 dB 6.30 dBm Center Freg

914.957000 MHz

Start Fraq
909.997000 MHz

Stop Freqg
219997000 MHz

CF Step
1.00000000 hHz
Auta han)

Freq Cffset
0.00000000 Hz

Risavriy

Signal Track
On Off

Center 914.997 MH:z Span 10 MHz
#Res BW 100 kHz #WVBW 300 kHz Sweep 1 ms (601 pts)

MID CH SPURIOUS 38.4kb FSK
i hlarker
Mkrd 7.886 GHz

Ref 20 dBm Atten 20 dB 56.08 dBm [Pt VEILCT

1 2 3 4

Mormal

Delta

z AR Delta Pair
kwnﬁammﬂﬁ"'m‘\"‘)" e e b (Tracking Ref)

Ref

Center 5.015 GHz Span 9.97 GHz
#Res BW 100 kHz Sweep 952.9 ms (1001 ptsl
Marker Trace ype

Span Pair
Span Center

Off
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

MID CH BANDEDGE 100kb FSK
26 Sep 1, 2011 E T |Freg/Channel
Mkr1 914.767 MHz

Ref20 dBm Atten 20 dB 10.47 dBm Center Freg

915.000000 MHz

Start Fraq
910.000000 MHz

Stop Freqg
920.000000 MHz

CF Step
1.00000000 hHz
Auta han)

oo u1.-1|~'|-"'a'l-'- .-..a""‘"ﬂn' 4% fik) Freq Offset
§3 FCLppleadflon ™ SRase  0.00000000 Hz

Signal Track
On Off

Center 915.000 MHz Span 10 MHz
#Res BW 100 kHz #WVBW 300 kHz Sweep 1 ms (601 pts)

MID CH SPURIOUS 100kb FSK
hlarker
Mkrd 7.837 GHz

Rei 20 dBm Atten 20 dB ORI —elect Marker

1 2 3 4

Mormal

Delta

N 5 S Delta Pair
‘,wwl'h ‘Lﬂ'ﬂm\iﬂ A, MJMWM\J"“”W"M- A T (Tracking Ref

Ref

Center 5.015 GHz Span 9.97 GHz
#Res BW 100 kHz Sweep 952.9 ms I1IJIJ1 ptsl
Marker Trace vpe .

Span Pair
Span Center

Off
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

MID CH BANDEDGE 250kb FSK
e Agilent 02:45:52 Sep 1, 2011

Ref 20 dBm

Atten 20 dB

Center 915.000 MHz

#Res BW 100 kHz #VBW 300 kHz

MID CH SPURIOUS 250kb FSK
e Agilent 02:46:51 Sep 1, 2011

Project: 11

Ref 20 dBm
#Peak "

Atten 20 dB

8.5

LghAv

Center 5.015 GHz
#Res BW 100 kHz

Marer Trace

dBm | o m’-‘u‘m..&m IR o L T

R T

Mkr1 914.767 MHz
10.47 dBm

1
W e T
A L
o

Span 10 MHz
Sweep 1 ms (601 pts)

R T

Mkrd 7.837 GHz
56.44 dBm

3 a

M"“Q“l&)‘”‘w.m*"w

Span 9.97 GHz
Sweep 952.9 ms (1001 pts)
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On

Freg/Channel

Center Freq
915000000 MHz

Start Fraq
910.000000 MHz

Stop Freqg
920.000000 MHz

CF Step
1.00000000 hHz
Ilan|

Freq Cffset
0.00000000 Hz

Signal Track
Off

harker

Select Marker
1 2 3 4

Mormal

Delta

Delta Pair

[Tracking Ref)
Ref A

Span Pair

Span Center

Off
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

MID CH BANDEDGE 500kb MSK
% Agilent 03:06:58 Sep 1, 2011 R T |Freg/Channel
Mkr1 914.883 MHz

Ref 20 dBm Atten 20 dB 9.94 dBm |

915.000000 MHz

Start Fraq
910.000000 MHz

Stop Freqg
920.000000 MHz

CF Step
1.00000000 hHz
Auta han)

A\ el Freq Offset
g et RRVUSERE  0.00000000 Hz
M

Signal Track
On Off

Center 915.000 MHz Span 10 MHz
#Res BW 100 kHz #WVBW 300 kHz Sweep 1 ms (601 pts)

MID CH SPURIOUS 500kb MSK
- Agilent 03:08:06 Sep 1, 2011 R T Warker

Project: 11 Mkr4 7.866 GHz
Ref 20 dBm Atten 20 dB XL elect Marker
#Peak T 2 s 4

Mormal

Delta

. = ) s, Delta Pair
s ““-MLJ LIPS « AT “*rMﬂ“\uWMrwy w%"m\"wv s g B

Ref A

Center 5.015 GHz Span 9.97 GHz
#Res BW 100 kHz Sweep 952.9 ms (1001 pts)

Marer Trace
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Off
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

SPURIOUS EMISSIONS, HIGH CHANNEL

HIGH CH BANDEDGE 1.2kb FSK
¢ Agilent 02:52:42 Sep 1, 2011 R_T |Freg/Channel

P 1 Mkri1 927.067 MHz

oject: Center Freqg
Ref20 dBm Atten 20 dB 1028 dBm s T

Start Freq
9273 000000 MHz

Stop Freq
5933.000000 MHz

CF Step
1.00000000 hHz
Auto han|

Freq Offset
0.00000000 Hz

P
i l-1_1"-1_n,f-‘| e .1.‘1"'. I
MG 175 LLTH
™
b

Signal Track
On Off

Center 928.000 MHz Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1 ms (601 pis)

R T hlarker

Mkrd 7.747 GHz Select Mark
elech Warker
56.12 dBm ] 5 5 4

Delta

Delta Fair
[Tracking Ref)
Ref h

kwwuéwﬂwml‘mhw-www'&*vﬁ'wﬁ,mwl

Center 5.015 GHz Span 9.97 GHz

#Res BW 100 kHz #VBW 300 kHz  Sweep 952.9 ms (1001 Span Pair

Span Center

Off
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

HIGH CH BANDEDGE 38.4kb FSK
d@- Agilent 02:52:42 Sep 1, 2011
Mkr1

Ref 20 dBm Atten 20 dB

el
L (P
Lo lﬂ_,.-g]‘n_f.,“p‘_ anll o
PR '*"uhrl.lq?

Center 928.000 MHz

#Res BW 100 kHz #VBW 300 kHz

HIGH CH SPURIOUS 38.4kb FSK

i Agilent 23:23:44 Sep 1, 2011

ct: 111
Ref 20 dBm
#Peak
Log
10

1
Atten 20 dB

El 4

3

Pl

Center 5.015 GHz
#Res BW 100 kHz

#VBW 300 kH
Marer XA

Trace Type

(1) Freq
Freq
Freq
Freq
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R T

927.067 MHz
10.28 dBm

Span 10 MHz

Sweep 1 ms (601 pis)

R T
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Span 9.97 GHz
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

HIGH CH BANDEDGE 100kb FSK
R T |Freg/Channel

Mirt 527.067 iz ([N
efner Fred
1031 dBm s T

Start Freq
9273 000000 MHz

Stop Freq
5933.000000 MHz

CF Step
1.00000000 hHz
Auto han|

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 928.000 MHz Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1 ms (601 pis)

HIGH CH SPURIOUS 100kb FSK
- Agilent 02:17:39 Sep 1, 2011 harker
roject: 111U 1 Mkrd 7.767 GHz

Ref20 dBm Atten 20 dB 54.87 dBm 199'e§t Maarker )

Mormal

Delta

Delta Fair
[Tracking Ref)

dBm WL‘ [\‘rmﬂﬁﬁh'w e ”‘M&ﬂ‘%ﬂ%ﬁ'ﬂf u"&.ﬂwﬁ“-\ﬂ"’w
Lghv Ref

Center 5.015 GHz Span 9.97 GHz

#Res BW 100 kHz #VBW 300 kHz _ Sweep 952.9 ms :1001 pts: Sl el

Span Center

Off
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

HIGH CH BANDEDGE 250kb FSK
W Agilent 02:52:42 Sep 1, 2011 R T |Freg/Channel

Mkr1 927.067 MHz

Ref 20 dBm Atten 20 dB 10.28 dBm [l

928.000000 MHz

Start Fraq
923.000000 MHz

Stop Freqg
933.000000 tMHz

CF Step
1.00000000 hHz
Auta han)

"‘ﬂl 1

Tl "

M | el
W )
L, un ¥ "-""~‘1-""'1r-| R o

Pt ol)
™
)

Freq Cffset
0.00000000 Hz

Signal Track
On Off

Center 928.000 MHz Span 10 MHz
#Res BW 100 kHz #WVBW 300 kHz Sweep 1 ms (601 pts)

HIGH CH SPURIOUS 250kb FSK

Agilent 02:53:57 Sep 1, 2011 Marker
ject: 110 1 Mkrd 7.707 GHz

Ref 20 dBm Atten 20 dB 56.17 dBm

Select Marker
1 2 3 4

Mormal

Delta

3 4

2 Delta Pai
] o elta Pair
1{1‘*,*‘? PO o Tl TP S e i e = (Tracking Ref)

Ref b

Center 5.015 GHz Span 9.97 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 952.9 ms {1001 pts)

ude

Span Pair

Span Center

Off
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

R T |FregiChannel
Mkr1 927.083 MHz

Ref 20 dBm Attan 20 dB 1023 dBm |[RSLCIEEE

928.000000 MHz

*

Start Fraq
923.000000 MHz

Stop Freqg
933.000000 tMHz

CF Step
1.00000000 hHz
Auta han)

T Trag, -
oo w,h‘.-,"la" o Freq Offset
53 FChhbi=in : e 000000000 Hz

Signal Track
On Off

Center 928.000 MHz Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1 ms (601 pts)

HIGH CH SPURIOUS 500kb MSK
Agilent 03:15:31 Sep 1, 2011 Marker
ct: 111 i Mkrd 7.837 GHz
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J3-A10091602 IC: 8975A-A10091602

8. RADIATED TEST RESULTS

8.1. LIMITS AND PROCEDURE

LIMITS

FCC 8§15.205 and §15.209
IC RSS-210 Clause 2.6 (Transmitter)

IC RSS-GEN Clause 6 (Receiver)

Frequency Range Field Strength Limit Field Strength Limit
(MHz) (uV/m) at 3m (dBuV/m) at 3 m
30 - 88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane. The antenna to
EUT distance is 3 meters. The EUT is configured in accordance with ANSI C63.4:2003. The EUT
is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz then the video
bandwidth is set to 1 MHz for peak measurements and 10 Hz for average measurements.

The spectrum from 30 MHz to 10 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in the 902-928MHz band.

The spectrum from 30 MHz to 10 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in each applicable band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The

EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Page 70 of 125

UNDERWRITERS LABORATORIES INC. FORM NO: CCSUP4701D
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577
This report shall not be reproduced except in full, without the written approval of Underwriters
Laboratories Inc.



REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J3-A10091602 IC: 8975A-A10091602

8.2 TRANSMITTER ABOVE 1 GHz

Anaren |

Module Transceiver XMT Mode

Model: A1101L09C 902MHz

Job: 11U13981 USB Power

Tested By: JD  Low Channel

Horizontal 4000 - 8000MHz

FCC
Part 15 FCC
3161- BOMS Subpart Part 15
Test Meter 03_Horz_27Sept08 | Factor C Subpart Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | C Peak | Margin | [Degs] [cm] Polarity
6886.32 37.24 | LgAv 27.8 | -51.75 13.29 54 | -40.71 74 | -60.71 72 180 | Horz
7747 36.54 | LgAv 28.5 | -51.32 13.72 54 | -40.28 74 | -60.28 284 109 | Horz
Vertical 4000 -
8000MHz
FCC
Part 15 FCC
3161- BOMS Subpart Part 15
Test Meter 03_Vert_27Sept08 | Factor C Subpart Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | C Peak | Margin | [Degs] [cm] Polarity
6889 37.27 | LgAv 27.8 -51.8 13.27 54 | -40.73 74 | -60.73 215 132 | Vert
PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average
detector

CAV - CISPR Average detector

RMS - RMS detection |

CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren
Module Transceiver XMT Mode
Model: A1101L09C 915MHz
Job: 11U13981 USB Power
Tested By: JD  Mid Channel
Horizontal 4000 - 8000MHz
FCC
Part 15 FCC
3161- BOMS Subpart Part 15
Test Meter 03_Horz_27Sept08 | Factor C Subpart Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | C Peak | Margin | [Degs] [cm] Polarity
4576.3 51.72 | LgAv 27.3 | -52.46 26.56 54 | -27.44 74 | -47.44 154 257 | Horz
6919 45.78 | LgAv 27.8 | -51.94 21.64 54 | -32.36 74 | -52.36 230 200 | Horz
7837 44.77 | LgAv 28.7 | -50.44 23.03 54 | -30.97 74 | -50.97 201 313 | Horz
7321.79 56.46 | LgAv 28 | -51.87 32.59 54 | -2141 74 | 4141 98 268 | Horz
Horizontal 8000 - 10000MHz
FCC
Part 15 FCC
BOMS Subpart Part 15
Test Meter 3160-07_Horz_8- Factor C Subpart Azimuth | Height
Frequency | Reading | Detector | 12_4GHz [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | C Peak | Margin | [Degs] [cm] Polarity
8236.96 55.78 | LgAv 33.2 | -50.82 38.16 54 | -15.84 74 | -35.84 112 176 | Horz
9147.56 52.99 | LgAv 33.3 | -49.98 36.31 54 | -17.69 74 | -37.69 253 163 | Horz
PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS

detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Vertical 2000 -
4000MHz
FCC
Part 15 FCC
3161- BOMS Subpart Part 15
Test Meter 02_Vert_27Sept08 | Factor C Subpart Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 Margin | C Peak | Margin | [Degs] [cm] Polarity
2744.32 51.5 | LgAv 21.3 | -42.48 30.32 54 | -23.68 74 | -43.68 206 149 | Vert
Vertical 4000 -
8000MHz
FCC
Part 15 FCC
3161- BOMS Subpart Part 15
Test Meter 03_Vert_27Sept08 | Factor C Subpart Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | C Peak | Margin | [Degs] [cm] Polarity
4573.86 51.76 | LgAv 27.1 | -52.51 26.35 54 | -27.65 74 | -47.65 194 188 | Vert
7318.17 56.05 | LgAv 279 | -51.91 32.04 54 | -21.96 74 | -41.96 166 392 | Vert
6919 45.59 | LgAv 27.8 | -51.94 21.45 54 | -32.55 74 | -52.55 172 177 | Vert
7837 45.46 | LgAv 29.1 | -50.44 24.12 54 | -29.88 74 | -49.88 290 163 | Vert
Vertical 8000 - 10000MHz
FCC
Part 15 FCC
BOMS Subpart Part 15
Test Meter 8-12_4GHz_3160- | Factor Cc Subpart Azimuth | Height
Frequency | Reading | Detector | 07_Vert [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | C Peak | Margin | [Degs] [cm] Polarity
8236.95 49.74 | LgAv 33.3 | -50.82 32.22 54 | -21.78 74 | -41.78 349 144 | Vert
9147.68 53.21 | LgAv 33.3 | -49.99 36.52 54 | -17.48 74 | -37.48 138 113 | Vert
PK - Peak detector
QP - Quasi-Peak
detector
LnAv - Linear Average detector
LgAv - Log Average detector
Av - Average
detector
CAV - CISPR Average detector
RMS - RMS detection |
CRMS - CISPR RMS detection
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REPORT NO: 11U13981 DATE: 2011-11-01

FCC ID: X7J-A10091602 IC: 8975A-A10091602
Anaren | | |
Module Transceiver XMT Mode
Model: A1101L09C 927MHz
Job: 11U13981  USB Power
Tested By: JD High Channel
Horizontal 4000 - 8000MHz
BOM FCC Part FCC
3161- S 15 Part 15 Azimut
Test Meter 03_Horz_27Sept08 |Factor Subpart |Margi |Subpart |[Margi |h Height
Frequency Reading |Detector |[dB] [dB] |dB[uVolts/meter]|C 15.209|n C Peak |n [Degs] |[[cm] |Polarity
4637.57 49.1|LgAv 27.3|-52.17 24.23 54(-29.77 74(-49.77 238| 195|Horz
7416.49 55.65|LgAv 28.1/-51.14 32.61 54(-21.39 74[-41.39 91| 335|Horz
7159 45.51|LgAv 27.9|-51.45 21.96 54(-32.04 74(-52.04 53| 111|Horz
7767 44.96|LgAv 28.5| -50.9 22.56 54(-31.44 74(-51.44 138| 130|Horz
Horizontal 8000 - 10000MHz
BOM FCC Part FCC
S 15 Part 15 Azimut
Meter 3160-07_Horz_8- |Factor Subpart |Margi |Subpart |[Margi |h Height
Test Frequency |Reading |Detector |12 _4GHz [dB] [dB] |dB[uVolts/meter]|C 15.209|n C Peak |n [Degs] |[cm] [Polarity
8343.585| 53.66|LgAv 33.2|-51.55 35.31 54(-18.69 74/ -38.69 142| 112|Horz
Vertical 2000 - 4000MHz
BOM FCC Part FCC
3161- S 15 Part 15 Azimut
Meter 02_Vert_27Sept08 |Factor Subpart |Margi |Subpart [Margi |h Height
Test Frequency |Reading|Detector |[dB] [dB] |dB[uVolts/meter]|C 15.209|n C Peak |n [Degs] |[cm] [Polarity
2782.63 51.78|LgAv 21.6|-42.43 30.95 54(-23.05 74]-43.05 184| 168|Vert
Vertical 4000 - 8000MHz
BOM FCC FCC
3161- S Part 15 Part 15 Azimut
Meter 03_Vert_27Sep|Factor Subpart |Margi [Subpart [Margi |h Height
Test Frequency |[Reading |Detector t08 [dB] [dB] |dB[uVolts/meter]|C 15.209|n C Peak |n [Degs] |[[cm] |Polarity
4635.37] 51.59|LgAv 27|-52.21 26.38 54(-27.62 74(-47.62 183| 242|Vert
7416.56| 57.79|LgAv 28|-51.14 34.65 54(-19.35 74(-39.35 153| 400|Vert
7159  45.26|LgAv 27.9|-51.45 21.71 54(-32.29 74(-52.29 4] 179|Vert
7767|  44.97|LgAv 28.9] -50.9 22.97 54/-31.03 74/-51.03 110] 163|Vert
Vertical 8000 - 10000MHz
BOM FCC FCC
8- S Part 15 Part 15 Azimut
Meter 12_4GHz_316 |Factor Subpart |Margi [Subpart [Margi |h Height
Test Frequency |Reading|Detector 0-07_Vert [dB] |[dB] |dB[uVolts/meter]|C 15.209|n C Peak |n [Degs] |[cm] [Polarity
8343.63] 50.79|LgAv 33.3|-51.54 32.55 54(-21.45 74(-41.45 276| 314|Vert
PK - Peak detector
QP - Quasi-Peak detector
LnAv - Linear Average detector
LgAv - Log Average detector
Av - Average detector
CAV - CISPR Average detector
RMS - RMS detection
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REPORT

NO: 11U13981

FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren ‘ |
PCB Transmitter XMT Mode
Model: A1101L09A PCB 902MHz
Job: 11U13981  USB Power|
Tested By: AA FSK 100kB Low
Horizontal 4000 - 8000MHz
FCC
Part 15 FCC
3161- BOMS Subpart Part 15
Test Meter 03_Horz_27Sept|Factor C Subpart Azimuth |Height
Frequency |[Reading |Detector 08 [dB] [dB] |dB[uVolts/meter] |15.209 |Margin |C Peak [Margin [[Degs] |[[cm] |Polarity
5417.52 58.74|LgAv 27.3| -52.65 33.39 54| -20.61 74| -40.61 288 376|Horz
6886.32 45.76|LgAv 27.8] -51.75 21.81] 54| -32.19 74| -52.19 218 181|Horz
7747 44.51|LgAv 28.5| -51.32 21.69 54| -32.31 74| -52.31 114| 315/Horz
Horizontal 8000 - 10000MHz
FCC
Part 15 FCC
3160- BOMS Subpart Part 15
Test Meter 07_Horz_8- Factor C Subpart Azimuth |Height
Frequency |Reading |Detector 12 4GHz [dB] |[dB] |dB[uVolts/meter] |15.209 [Margin |C Peak |Margin |[Degs] |[cm] [|Polarity
8122.167 56.73|LgAv 33.1] -50.46 39.37 54| -14.63 74| -34.63 284|  236|Horz
Vertical 4000 - 8000MHz
FCC
Part 15 FCC
3161- BOMS Subpart Part 15
Test Meter 03_Vert_27Sept |Factor C Subpart Azimuth |Height
Frequency |Reading |Detector 08 [dB] [dB] |dB[uVolts/meter] [15.209 |Margin |C Peak |Margin |[Degs] |[cm] |Polarity
5414.752|  50.66|LgAv 27.5| -52.63 25.53 54| -28.47 74| -48.47 286| 184|Horz
6889  45.84|LgAv 27.8] -51.8 21.84 54| -32.16 74| -52.16 157 121\Vert
7747 44.79|LgAv 28.7| -51.32 22.17 54| -31.83 74| -51.83 321  332Vert
Vertical 8000 - 10000MHz
FCC
Part 15 FCC
8- BOMS Subpart Part 15
Test Meter 12_4GHz_3160- |Factor C Subpart Azimuth |Height
Frequency |Reading |Detector 07_Vert [dB] [dB] |dB[uVolts/meter] [15.209 |Margin |C Peak |Margin |[Degs] |[cm] |Polarity
8126.24 52.09|LgAv 33.2| -50.55 34.74 54| -19.26 74| -39.26 281  164|Vert
PK - Peak detector
QP - Quasi-Peak detector
LnAv - Linear Average detector
LgAv - Log Average detector
Av - Average detector
CAV - CISPR Average detector
RMS - RMS detection
CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren ‘ ‘
PCB Transmitter  XMT Mode
Model: A1101L09A PCB 915MHz
Job: 11U13981  USB Power
Tested By: AA FSK 100kB Mid
Horizontal 4000 - 8000MHz
FCC Part FCC Part
3161- BOMS 15 15
Test Meter 03_Horz_27 [Factor Subpart C|Margi |[Subpart Azimuth |Height
Frequency |Reading |Detector Sept08 [dB] |[dB] |dB[uVolts/meter]|15.209 |n C Peak |Margin|[Degs] |[cm] [Polarity
4576.07| 51.02|LgAv 27.3|-52.47 25.85] 54(-28.15 74| -48.15 212| 149|Horz
5417.52| 58.74|LgAv 27.3|-52.65 33.39 54(-20.61 74| -40.61 288 376|Horz
5488.563| 58.74|LgAv 27.5|-52.65 33.59 54(-20.41 74| -40.41 301 186|Horz
6886.32|  45.76|LgAv 27.8|-561.75 21.81] 54(-32.19 74| -52.19 218| 181|Horz
6919| 46.06|LgAv 27.8|-51.94 21.92 54(-32.08 74| -52.08 274  131|Horz
7321.75|  55.66|LgAv 28/-51.88 31.78 54(-22.22 74| -42.22 241 383|Horz
7747|  44.51|LgAv 28.5|-51.32 21.69 54(-32.31 74| -52.31 114| 315|Horz
7837| 45.67|LgAv 28.7|-50.44 23.93 54 -30.07 74| -50.07 61| 100Horz
Horizontal 8000 - 10000MHz
3160- FCC Part FCC Part
07_Horz_8- [BOMS 15 15
Test Meter 12_4GHz |Factor Subpart C|Margi |Subpart Azimuth |Height
Frequency |Reading|Detector [dB] [dB] |dB[uVolts/meter]|15.209 |n C Peak |Margin|[Degs] |[cm] [Polarity
8122.167| 56.73|LgAv 33.1/-50.46 39.37 54(-14.63 74| -34.63 284|  236|Horz
8126.887| 44.72|LgAv 33.1/-50.56 27.26) 54(-26.74 74| -46.74 173| 274|Horz
8236.96| 55.93|LgAv 33.2|-50.82 38.31] 54 -15.69 74| -35.69 281 192|Horz
9147.56| 47.84|LgAv 33.3|-49.98 31.16) 54(-22.84 74| -42.84 62| 175Horz

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection

Page 76 of 125

UNDERWRITERS LABORATORIES INC.
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200

This report shall not be reproduced except in full, without the written approval of Underwriters

Laboratories Inc.

FORM NO: CCSUP4701D
FAX: (877) 854-3577




REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter

XMT Mode

Model: A1101L09A PCB 915MHz

Job: 11U13981

USB Power

Tested By: AA FSK 100kB Mid

Vertical 4000 - 8000MHz
FCC Part FCC Part
3161- BOMS 15 15
Test Meter 03_Vert_27 |Factor Subpart C Subpart Azimuth|Height
Frequency |Reading|Detector Sept08 [dB] |[dB] |dB[uVolts/meter]|15.209  |Margin|C Peak |Margin|[Degs] |[cm] [Polarity
4576 53.53|LgAv 27.1|-52.47 28.16 54| -25.84 74| -45.84 142 143|Vert
5414.752| 50.66|LgAv 27.5|-52.63 25.53 54|-28.47 74| -48.47 286| 184|Horz
5491.359| 60.84|LgAv 27.4|-52.64 35.6 54| -18.4 74| -38.4 180| 176|Vert
6889 45.84|LgAv 27.8] -51.8 21.84 54/-32.16 74| -52.16 157 121Vert
6919 46|LgAv 27.8|-51.94 21.86 54(-32.14 74| -52.14 242| 108|Vert
7318.122| 60.38|LgAv 27.9|-51.91 36.37, 54(-17.63 74| -37.63 188| 102|Vert
7747) 44.79]LgAv 28.7|-51.32 22.17 54/-31.83 74| -51.83 321] 332|Vert
7837, 45.5|LgAv 29.1/-50.44 24.16 54 -29.84 74| -49.84 169| 115|Vert
Vertical 8000 - 10000MHz
FCC Part FCC Part
8- BOMS 15 15
Test Meter 12_4GHz_3160-|Factor Subpart C Subpart Azimuth|Height
Frequency |Reading|Detector |07 Vert [dB] [dB] |dB[uVolts/meter]|15.209  |Margin|C Peak |Margin|[Degs] |[cm] |Polarity
8125.9] 45.13|LgAv 33.2/-50.54 27.79 54(-26.21 74(-46.21 225 184|Vert
8126.24| 52.09|LgAv 33.2/-50.55 34.74 54(-19.26 74/-39.26 281 164|Vert
8236.916] 52.32|LgAv 33.3|-50.81 34.81 54(-19.19 74(-39.19 41 124|Vert
9147.68| 47.48|LgAv 33.3[-49.99 30.79 54(-23.21 74(-43.21 323| 127|Vert
PK - Peak detector
QP - Quasi-Peak detector
LnAv - Linear Average detector
LgAv - Log Average detector
Av - Average detector
CAV - CISPR Average detector
RMS - RMS detection
CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

IC:

DATE: 2011-11-01
8975A-A10091602

RECEIVE ABOVE 1 GHz

98UL EMC - Melville 14 Sep 2011 19:38. 82
Radiagted Emissions
89 Arcren
Famnsm (=2 ade
FCE T Pt RCU Mod
Madel: A1 181LESC
Jok: 11U 3981 USE Fowsr
78 Tested by: DC
[=Y%]
FCC Port 15 Subport B Closs B
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i 58 :
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[un]
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5]
1 BHH SHHEHE
Freguerncy [MH=]
Rarge [MHz] Det  REUCHz] UBWIHzD  Sueep Lobel Ronge [HHz1 Det  REUCHz] UBWIHzD  Sweep Lokel
1 1B3E-26[R FK M M . 1s/decade Horizonto | 4. 18AA-20ER K Ll T s/ decode Vertical
2; 2FAd- 4860 P 1 1 a/decade Hor i zontal 51 28Ad-4B60 PK M il Naddecods Vertical
3+ 4FAA-5EEE FE 14 1H 1s/decade Horizantol E: 4800-5HE0 P 1 1H s decodz Vertical
Fils: RDE 1-56Hz P+15 CLE RCU Mode FSK1BAK Mid Ch_A1181LAIC.DAT
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01

IC: 8975A-A10091602

Anaren

PCB Transmitter RCV Mode
Model: A1101L09C

Job: 11U13981 USB Power

Tested by: DC

Horizontal 1000 - 2000MHz

FCC
Part 15
BOMS Subpart
Test Meter Factor B Class Azimuth | Height
Frequency | Reading | Detector | 51442 1-2GHz [dB] | [dB] dB[uVolts/meter] | B Margin | [Degs] [cm] Polarity
1330.835 67.98 | PK 20.6 | -44.43 44.15 54 -9.85 28 214 | Horz
1499.75 66 | PK 20.8 | -44.33 42.47 54 | -11.53 104 214 | Horz
1990.505 64.02 | PK 22.1 -43.7 42.42 54 | -11.58 308 214 | Horz
Horizontal 2000 - 4000MHz
FCC
Part 15
3161- BOMS Subpart
Test Meter 02_Horz_27Sept08 | Factor B Class Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | B Margin | [Degs] [cm] Polarity
3382.309 60.11 | PK 22.1 | -41.79 40.42 54 | -13.58 6 99 | Horz
Vertical 1000 - 2000MHz
FCC
Part 15
BOMS Subpart
Test Meter Factor B Class Azimuth | Height
Frequency | Reading | Detector | 51442 1-2GHz [dB] | [dB] dB[uVolts/meter] | B Margin | [Degs] [cm] Polarity
1038.981 73.02 | PK 19.6 -44.6 48.02 54 -5.98 284 214 | Vert
1328.836 73.18 | PK 20.6 | -44.41 49.37 54 -4.63 232 99 | Vert
1493.753 73.18 | PK 20.8 | -44.32 49.66 54 -4.34 309 214 | Vert
1561.719 68.78 | PK 21 | -44.18 45.6 54 -8.4 284 214 | Vert
1664.168 75.85 | PK 20.9 | -44.18 52.57 54 -1.43 284 214 | Vert
1690.655 69.44 | PK 20.7 | -44.24 45.9 54 -8.1 309 214 | Vert
1994.503 68.42 | PK 22.2 | -43.65 46.97 54 -7.03 309 214 | Vert
Vertical 4000 - 5000MHz
FCC
Part 15
3161- BOMS Subpart
Test Meter 03_Vert_27Sept08 | Factor B Class Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | B Margin | [Degs] [cm] Polarity
4980.013 66.66 | PK 27.4 | -52.33 41.73 54 | -12.27 306 214 | Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01

IC: 8975A-A10091602

Anaren

PCB Transmitter RCV Mode
Model: A1101L09C

Job: 11U13981 USB Power
Tested by: DC FSK 100k

Vertical 1000 - 2000MHz

FCC
Part 15
BOMS Subpart
Test Meter Factor B Class Azimuth | Height
Frequency | Reading | Detector | 51442 1-2GHz [dB] | [dB] dB[uVolts/meter] | B Margin | [Degs] [cm] Polarity
1039.341 50.67 | LgAv 19.6 | -44.59 25.68 54 | -28.32 306 236 | Vert
1328.456 50.81 | LgAv 20.6 | -44.41 27 54 -27 306 236 | Vert
1495.108 51.07 | LgAv 20.8 | -44.32 27.55 54 | -26.45 306 236 | Vert
1663.588 50.39 | LgAv 20.9 | -44.17 27.12 54 | -26.88 288 333 | Vert
1328.081 51.14 | LgAv 20.6 | -44.42 27.32 54 | -26.68 288 333 | Vert
1494.225 54 | LgAv 20.8 | -44.32 30.48 54 | -23.52 269 207 | Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

98UL EMC - Melville 28 Sep ZB11 b9 3581
Faodiogted Emissions
ge Arcren
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3; 4EAE- 5860 P 1 1 a/decade Hor i zontol b 4800- 5860 PK M 1 Nadecods Vertical
File: ROE pt 15 CIE 1-GEHz A1181LB%4 PCE  RCU Made high Ch.DAT
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren ‘ |

PCB Transmitter RCV
Mode

Model: A1101L09A PCB

Job: 11U13981 USB
Power

Tested By: GB  High

Chan ‘ |

Vertical 1000 - 2000MHz

51442
1- BOMS FCC Part 15
Test Meter 2GHz |Factor Subpart B Azimuth(Height
Frequency|Reading|Detector|[dB] |[dB] |dB[uVolts/meter]/Class B Margin|[Degs] |[cm] |Polarity
1001.499| 69.77|PK 19.3| -44.66 44 .41 54| -9.59 179 99|Vert
1149.425| 67.24PK 19.9| -44.42 42.72 54(-11.28 127] 215\Vert
1327.336] 72.55|PK 20.6| -44.43 48.72 54| -5.28 332 99|Vert
1500.25] 68.26|PK 20.8| -44.32 44.74 54| -9.26 279 99|Vert
1545.727| 66.62|PK 21| -44.23 43.39 54/-10.61 305 215\Vert
2000] 67.61PK 22.2] -43.6 46.21 54| -7.79 279 215\Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average
detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren ‘ |

PCB Transmitter RCV
Mode

Model: A1101L09A PCB

Job: 11U13981 USB Power

Tested By: GB High Chan

Vertical 1000 - 2000MHz

51442
1- BOMS FCC Part 15
Test Meter 2GHz |Factor Subpart B Azimuth(Height
Frequency|Reading|Detector|[dB] |[dB] |dB[uVolts/meter]|Class B Margin|[Degs] |[cm] |Polarity
1330.4] 54.21]LgAv 20.6| -44.43 30.38 54(-23.62 225/ 106\Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average
detector

LgAv - Log Average
detector

Av - Average detector

CAV - CISPR Average
detector

RMS - RMS detection

CRMS - CISPR RMS
detection
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

WORST-CASE BELOW 1 GHz

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

PLOT LOW BAND

UL EMC - Melville 5 Sep 2811 14:20:83

85

Radioted Emizssions — 3 Meters

Anaren

75 FPCE Tromsmitter AMT Mode
Maodel: A1T181L83A PCE SHZMH=
Jab o 11U13981 USBE Pouwer
65 Tested By: GB FSK 1B8kBE

e

ke] Subpart C 15,

45

s gﬁﬂq:"m
T e
45 WMM‘W ”

Ll \'.\\“‘“""‘
ﬂmmathﬂW”
| oy
T

dBLlulolt=s/meter]

THY

Farge [MHz] Det RBULHz] VBWIHZI  Sweep Lobel
A-200 2 1

Range [HHz] Det REWCHz] VBMIHz]  Sweep Lobel
1:d PKSSA 128k B s/MHz Horizontal 312801666 PE/SA - 128k TH HAls/MHz Hor izontal

Fils: RDE pt 15 Sub C 3@-18AAHHz A1181LAIA PCB FSK 18AKE 982HH=  XMT Mode Low Ch.DAT

The model number in title block should state A1101L09C
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J3-A10091602 IC: 8975A-A10091602

DATA LOW BAND

Anaren | ‘
PCB Transmitter  XMT Mode
Model: A1101L09C Monopole 902MHz
Jobh: 11U13981 USB Power
Tested By: GB
Horizontal 30 - 200MHz
3MLoc 30- FCC Part
3M Bicon 54 {1000MHz 15
Test Meter Horz 02Feb12 Subpart C Azimuth |Height
Frequency |[Reading |Detector |05Aprl2 [dB]|[dB] dB[uVolts/meter] 15.209 |Margin |[Degs] [cm] Polarity
78.1582 22.23PK 6.9 0.9 30.03 40 -9.97 17 400|Horz
Horizontal 200 - 1000MHz
LogP 3M 3MLoc 30- FCC Part
Horz 44067 |1000MHz 15
Test Meter 02May12 02Feb12 Subpart C Azimuth |Height
Frequency |Reading |Detector |[[dB] [dB] dB[uVolts/meter] 15.209 |Margin |[Degs] [cm] Polarity
225.6128 24.94|PK 11.8 1.6 38.34 46| -7.66 180 100|Horz
271.6358 22.3PK 13.5 1.7 375 46 -8.5 249 100|Horz
372.4862 19.21|PK 15.7 2.1 37.01 46| -8.99 282 100|Horz
847.924 14.98|PK 23.2 3.4 41.58 46| -4.42 358 200|Horz
925.1626 15.28|PK 23.5 35 42.28 46| -3.72 358 300|Horz
Vertical 200 - 1000MHz
LogP 3M 3MLoc 30- FCC Part
Vert 44067 |1000MHz 15
Test Meter 02May12 02Feb12 Subpart C Azimuth |Height
Frequency |Reading |Detector |[[dB] [dB] dB[uVolts/meter] 15.209 |Margin |[Degs] [cm] Polarity
829.5148 16.77|PK 23.1 3.3 43.17 46| -2.83 359 100|Vert
933.1666 14.34|PK 23.5 35 41.34 46| -4.66 11 400|Vert

PK - Peak detector

QP - Quasi-Peak detector
LnAv - Linear Average detector
LgAv - Log Average detector

Av - Average detector
CAV - CISPR Average
detector

RMS - RMS detection
CRMS - CISPR RMS detection
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REPORT NO: 11U13981 DATE: 2011-11-01

FCC ID: X7J-A10091602 IC: 8975A-A10091602
Anaren ‘ |
PCB Transmitter  XMT Mode
Model: A1101L09C Monopole 902MHz
Job: 11U13981  USB Power
Tested By: GB
Horizontal 200 - 1000MHz
LogP 3M 3MLoc 30- FCC Part
Horz 44067 |1000MHz 15
Test Meter 02May12 02Feb12 Subpart C| Azimuth |[Height
Frequency |Reading |Detector |[dB] [dB] dB[uVolts/meter] 15.209 |Margin |[Degs] [cm] Polarity
847 8.99|QP 23.3 3.4 35.69 46| -10.31 0 125|Horz
925 9.54|QP 23.5 35 36.54 46| -9.46 33 182|Horz
Vertical 200 - 1000MHz
LogP 3M 3MLoc 30- FCC Part
Vert 44067 |1000MHz 15
Test Meter 02May12 02Feb12 Subpart C Azimuth [Height
Frequency |Reading |Detector |[dB] [dB] dB[uVolts/meter] 15.209 |Margin |[Degs] [cm] Polarity
829.5 8.89|QP 23.1 3.3 35.29 46| -10.71 111 384|Vert
933.1 9.82|QP 235 35 36.82 46| -9.18 0 100|Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

85UL FMC - Melwville 6 Sep 2811 155248
Radicted Emissions - 3 Meters
Anaren
75 FCE Troam=mitter KMT Mode
Model: AT1BI1LBESBA 914 99MH=z
Joks 11013981 USE Power
65 Tested By: GB FSK 1838kE
55 !
N FICC Pont |5 Subport C 15,FBT \ (
L} 45 I
+ ‘ 1 i
L
i35 i) I
R fj/ W\ MW L
o ik b i
3 25 w i Nain e -\".w'ﬂ“"’*"“v A B
5 . VT L
'N}“WW
()
I}
-5
36 (G ThBEr
Freguerncy [MH=]
Rorge [MHz] Det  REUCHz] UBMIHz]  Suweep Lobel Ronge [MHz1 Det  REUCHz] UBWIHz]  Sweep Lokel
136268 PE/SH 12k M LBB1 =/HHz Horizonto | 3 2Ra-1868 PE/SH 128k H B8l =s/HHz Horizontol
Fils: RDE pt 15 Suk C 36-18AAMHz A11A1LA9A PCE FSK 1AAKE 915MH=  XMT Made Low Ch.DAT

The model number in the title block should state a1101L09C
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter XMT Mode

Model: A1101L09C Monopole 914.99MHz

Job: 11U13981 USB Power

Tested By: GB FSK 100kB

Horizontal 30 - 200MHz

3M 3MLoc FCC

Bicon 54 | 30- Part 15

Horz 1000MHz Subpart
Test Meter 05Aprl2 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
78.3283 20.15 | PK 6.9 0.9 27.95 40 | -12.05 343 200 | Horz
Horizontal 200 - 1000MHz

LogP 3M | 3MLoc FCC

Horz 30- Part 15

44067 1000MHz Subpart
Test Meter 02May12 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
238.4192 25.98 | PK 12.2 1.6 39.78 46 -6.22 292 100 | Horz
Vertical 200 - 1000MHz

LogP 3M | 3MLoc FCC

Vert 30- Part 15

44067 1000MHz Subpart
Test Meter 02May12 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
231.6158 28.05 | PK 11.7 1.6 41.35 46 -4.65 17 200 | Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter XMT Mode

Model: A1101L09C Monopole 91

4.99MHz

Job: 11U13981 USB Power

Tested By: GB FSK 100kB

Horizontal 200 - 1000MHz

LogP 3M | 3MLoc FCC
Horz 30- Part 15
44067 1000MHz Subpart
Test Meter 02May12 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
238.41 18.36 | QP 12.2 1.6 32.16 46 | -13.84 86 222 | Horz
Vertical 200 - 1000MHz
LogP 3M | 3MLoc FCC
Vert 30- Part 15
44067 1000MHz Subpart
Test Meter 02Mayl12 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
231.61 25.13 | QP 11.7 1.6 38.43 46 -7.57 314 277 | Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection
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REPORT NO: 11U13981 DATE: 2011-11-01

FCC ID: X7J-A10091602 IC: 8975A-A10091602
85UL FMC - Melwville 6 Sep 2811 171142
Radicted Emissions - 3 Meters
Arnaren |
75 FCE Troam=mitter KMT Mode
Mode | ATTEILEIA Q27 Z29MH=z
Joks 11013981 USE Power
65 Tested By: GB FSK 1838kE
55 ‘
N FICC Pont |5 Subport C 15,FBT I (
o 45 f |
+ ‘ .
z gy ™
~ i A
4 35 Vi i
s y p’ Tk bl
5 b Ltk r,l Y, IITAR, L L
> Al PR s
13 25 i rwﬂ f! 4 -r‘!‘-#lfhwwu
T MM \M‘“\‘ M i
Gk LTI
()
I}
-5
36 (G ThBEr
Freguerncy [MH=]
Rorge [MHz] Det  REUCHz] UBMIHz]  Suweep Lobel Ronge [MHz1 Det  REUCHz] UBWIHz]  Sweep Lokel
136268 PE/SH 12k M LBB1 =/HHz Horizonto | 3 2Ra-1868 PE/SH 128k H B8l =s/HHz Horizontol
Fils: RDE pt 15 Suk C 36-18AAMHz A11A1LA9A PCE FSK 1AAKE 927MH=  ¥MT Made High Ch.DAT

The model number in the title block should state a1101L09C
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter XMT Mode

Model: A1101L09C Monopole 927.29MHz

Job: 11U13981 USB Power

Tested By: GB FSK 100kB

Horizontal 30 - 200MHz

3M 3MLoc FCC

Bicon 54 | 30- Part 15

Horz 1000MHz Subpart
Test Meter 05Aprl2 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
59.2693 18.92 | PK 6.9 0.7 26.52 40 | -13.48 272 400 | Horz
79.6897 18.31 | PK 7.1 0.9 26.31 40 | -13.69 242 400 | Horz
Vertical 30 - 200MHz

3Mm 3MLoc FCC

Bicon 54 | 30- Part 15

Vert 1000MHz Subpart
Test Meter 05Aprl2 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
59.2693 22.78 | PK 6.9 0.7 30.38 40 -9.62 298 100 | Vert
132.4424 15.57 | PK 14.2 1.2 30.97 435 | -12.53 176 100 | Vert
Horizontal 200 - 1000MHz

LogP 3M | 3MLoc FCC

Horz 30- Part 15

44067 1000MHz Subpart
Test Meter 02May12 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
235.6178 25.95 | PK 12.1 1.7 39.75 46 -6.25 192 100 | Horz
Vertical 200 - 1000MHz

LogP 3M | 3MLoc FCC

Vert 30- Part 15

44067 1000MHz Subpart
Test Meter 02May12 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
231.6158 26.87 | PK 11.7 1.6 40.17 46 -5.83 359 200 | Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection

Page 91 of 125

UNDERWRITERS LABORATORIES INC.
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200

FORM NO: CCSUP4701D
FAX: (877) 854-3577

This report shall not be reproduced except in full, without the written approval of Underwriters
Laboratories Inc.




REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter XMT Mode

Model: A1101L09C Monopole 927.29MHz

Job: 11U13981 USB Power

Tested By: GB FSK 100kB

Horizontal 200 - 1000MHz

LogP 3M | 3MLoc FCC
Horz 30- Part 15
44067 1000MHz Subpart
Test Meter 02May12 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
235.62 26.44 | QP 12.1 1.7 40.24 46 -5.76 268 100 | Horz
Vertical 200 - 1000MHz
LogP 3M | 3MLoc FCC
Vert 30- Part 15
44067 1000MHz Subpart
Test Meter 02Mayl12 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
231.62 24.46 | QP 11.7 1.6 37.76 46 -8.24 320 191 | Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981 DATE: 2011-11-01

FCC ID: X7J-A10091602 IC: 8975A-A10091602
85UL EMC = Melwille 28 Sep ZB11 2203426
Rodicted Emissions - 3 Meters
Arncren
75 FCE Tranm=smitter *MT Made
Model: A11B1LE9A PCE
Joky 11013981 USE Fower
(=1} Tested By: AA Low Chon MSKSHUK
55
N FCC Pant 1S Scbpart C 15,EBY (
L} 45 I
- ‘ b
E ‘IJ¢'|
| e
\B a5 L N PLAIL - ..____l ,\j-"'r \"'l"-l‘ i‘.! b
u} |Hﬁ”' i
3 o[, , kil ey
= e i, A
o k] W gpw
15
5
-5
34 [IE1E] G]ELE
Freguerncy [MH=]
Rorge [MHz1 Det REUCHz1 UBUIHz]  Suweep Lobel Ronge [HHz1 Det REUCHz1 UBUIHz]  Sweep Lekel
1138268 PESSA 12Bk il B8] =/MHz Horizonto| 3 cha-1a68 PEASA 128k il B8] =/MHz Horizontol

File: RDE pt 15 CIE 3B-18B6MHz M AI1BILEDA PCE  ¥WT MSK GBEkE Mode law Ch.DAT
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter XMT Mode

Model: A1101L09A PCB

Job: 11U13981  USB Power

Tested By: AA Low Chan

Horizontal 30 - 200MHz

3MLoc FCC

3M Bicon | 30- Part 15

54 Horz 1000MHz Subpart
Test Meter 05Apri2 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
78.1582 28.35 | PK 6.9 0.9 36.15 40 -3.85 272 200 | Horz

3MLoc FCC

3M Bicon 30- Part 15

54 Vert 1000MHz Subpart
Test Meter 05Apri2 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 Margin | [Degs] [cm] Polarity
73.3934 28.67 | PK 6.3 0.9 35.87 40 -4.13 121 100 | Vert
Vertical 200 - 1000MHz

LogP 3M 3MLoc FCC

Vert 30- Part 15

44067 1000MHz Subpart
Test Meter 02May12 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 Margin | [Degs] [cm] Polarity
236.4182 274 | PK 11.8 1.7 40.9 46 -5.1 18 100 | Vert
418.5093 22.93 | PK 16.5 2.2 41.63 46 -4.37 300 100 | Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter XMT Mode

Model: A1101L09A PCB

Job: 11U13981 USB Power

Tested By: AA Low Chan MSK500k

Horizontal 30 - 200MHz

3MLoc FCC

3M Bicon 30- Part 15

54 Horz 1000MHz Subpart
Test Meter 05Apr12 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 Margin | [Degs] [cm] Polarity
74.4489 19.15 | QP 6.1 0.9 26.15 40 | -13.85 357 240 | Horz

3MLoc FCC

3M Bicon 30- Part 15

54 Vert 1000MHz Subpart
Test Meter 05Apri2 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 Margin | [Degs] [cm] Polarity
73.3265 15.89 | QP 6.3 0.9 23.09 40 | -16.91 83 299 | Vert
Vertical 200 - 1000MHz

LogP 3M 3MLoc FCC

Vert 30- Part 15

44067 1000MHz Subpart
Test Meter 02May12 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 Margin | [Degs] [cm] Polarity
230.7888 22.93 | QP 11.7 1.6 36.23 46 -9.77 335 176 | Vert
428.7204 17.9 | QP 16.5 2.3 36.7 46 -9.3 191 131 | Vert
PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

85UL FMC - Melwville 20 Sep 2811 23:56:35
Radicted Emissions - 3 Meters
Anaren
75 FCE Troam=mitter XKMT Mode
Model: ATT1BT1LESA PCE
Joks 11013981 USE Power
65 Tested By: AA Mid Chon MSKSHMHK
55
N FICC Pont |5 Subport C 15,FBT | (
I 45 I )|
u | T
- o udasd “..'h!l e "
3 25 %.MM”W' s /‘t ul i 'wh-‘.;'ﬂ.i,w-‘n'--‘."-v."wn"ﬁ”'- i \“14-‘-'*
e rM\MIM WI\M’V" W
()
I}
-5
36 (G ThBEr
Freguerncy [MH=]
Rorge [MHz] Det  REUCHz] UBMIHz]  Suweep Lobel Ronge [MHz1 Det  REUCHz] UBWIHz]  Sweep Lokel
136268 PE/SH 12k M LBB1 =/HHz Horizonto | 3 2Ra-1868 PE/SH 128k H B8l =s/HHz Horizontol
Fils: RDE pt 15 CIE 3A-16RAMH= 34 AI1RILEDA PCE  XMT MSK SRAKE Mode Mid Ch.DAT
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter XMT Mode

Model: A1101L09A PCB

Job: 11U13981 USB Power

Tested By: AA Mid Chan

Horizontal 30 - 200MHz

3M 3MLoc FCC

Bicon 54 | 30- Part 15

Horz 1000MHz Subpart
Test Meter 05Aprl2 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
74.9249 24.96 | PK 6.2 0.9 32.06 40 -7.94 207 400 | Horz
Vertical 30 - 200MHz

3M 3MLoc FCC

Bicon 54 | 30- Part 15

Vert 1000MHz Subpart
Test Meter 05Aprl2 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
73.3934 27.7 | PK 6.3 0.9 34.9 40 -5.1 242 100 | Vert
Vertical 200 - 1000MHz

LogP 3M | 3MLoc FCC

Vert 30- Part 15

44067 1000MHz Subpart
Test Meter 02Mayl12 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
234.8174 28.97 | PK 11.7 1.7 42.37 46 -3.63 2 100 | Vert
417.3087 23.05 | PK 16.4 2.2 41.65 46 -4.35 134 100 | Vert
PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection

Page 97 of 125

UNDERWRITERS LABORATORIES INC.
1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200

FORM NO: CCSUP4701D
FAX: (877) 854-3577

This report shall not be reproduced except in full, without the written approval of Underwriters
Laboratories Inc.




REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter XMT Mode

Model: A1101L09A PCB

Job: 11U13981 USB Power

Tested By: AA Mid Chan

Vertical 30 - 200MHz

3M 3MLoc FCC

Bicon 54 | 30- Part 15

Vert 1000MHz Subpart
Test Meter 05Aprl2 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
73.1996 26.65 | QP 6.2 0.9 33.75 40 -6.25 306 101 | Vert
Vertical 200 - 1000MHz

LogP 3M | 3MLoc FCC

Vert 30- Part 15

44067 1000MHz Subpart
Test Meter 02Mayl12 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
235.1006 2135 | QP 11.7 1.7 34.75 46 | -11.25 352 111 | Vert
422.9112 18.33 | QP 16.5 2.3 37.13 46 -8.87 246 101 | Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

85UL FMC - Melwville 21 Sep 2811 Ak 57 A1
Radicted Emissions - 3 Meters
Anaren
75 FCE Troam=mitter XKMT Mode
Model: ATT1BT1LESA PCE
Joks 11013981 USE Power
65 Tested By: AA High Chon MSKSAEK
55
N FICC Pont |5 Subport C 15,FBT (
L} 45 I
et w
|
T AN EE
ﬂ 35 rm T vl"n’l;n\:.* @JH« il
= f “M, ] s
2 LT Y o TIE W
5 % " w,‘w'-pi-‘.&v"b”" W
o 25 - A e Eg!
) W I deﬂw
o Mrﬁw
()
I}
-5
36 (G ThBEr
Freguerncy [MH=]
Rorge [MHz] Det  REUCHz] UBMIHz]  Suweep Lobel Ronge [MHz1 Det  REUCHz] UBWIHz]  Sweep Lokel
136268 PE/SH 12k M LBB1 =/HHz Horizonto | 3 2Ra-1868 PE/SH 128k H B8l =s/HHz Horizontol
Fils: RDE pt 15 CIE 3A-16RAMHz 34 AI1RILADA PCE  XMT MSK SRAKE Mods High Ch.DAT
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter XMT Mode

Model: A1101L09A PCB

Job: 11U13981 USB Power

Tested By: AA High Chan

Horizontal 30 - 200MHz

3M 3MLoc FCC

Bicon 54 | 30- Part 15

Horz 1000MHz Subpart
Test Meter 05Aprl2 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
77.3073 32.15 | PK 6.7 0.9 39.75 40 -0.25 263 400 | Horz
Vertical 30 - 200MHz

3M 3MLoc FCC

Bicon 54 | 30- Part 15

Vert 1000MHz Subpart
Test Meter 05Aprl2 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
72.7127 33.16 | PK 6.1 0.9 40.16 40 0.16 241 100 | Vert
Vertical 200 - 1000MHz

LogP 3M | 3MLoc FCC

Vert 30- Part 15

44067 1000MHz Subpart
Test Meter 02Mayl12 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
239.6198 25.29 | PK 11.9 1.6 38.79 46 -7.21 206 100 | Vert
421.3107 22.37 | PK 16.5 2.2 41.07 46 -4.93 12 100 | Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01

IC: 8975A-A10091602

Anaren

PCB Transmitter XMT Mode

Model: A1101L09A PCB

Job: 11U13981 USB Power

Tested By: AA High Chan

Horizontal 30 - 200MHz

3M 3MLoc FCC

Bicon 54 | 30- Part 15

Horz 1000MHz Subpart
Test Meter 05Aprl2 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
73.6928 26.52 | QP 6 0.9 33.42 40 -6.58 233 228 | Horz
Vertical 30 - 200MHz

3M 3MLoc FCC

Bicon 54 | 30- Part 15

Vert 1000MHz Subpart
Test Meter 05Aprl2 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
73.702 23.28 | QP 6.3 0.9 30.48 40 -9.52 99 179 | Vert
Vertical 200 - 1000MHz

LogP 3M | 3MLoc FCC

Vert 30- Part 15

44067 1000MHz Subpart
Test Meter 02Mayl12 | 02Febl2 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity

421.3 16.52 | QP 16.5 2.2 35.22 46 | -10.78 261 120 | Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

PLOT MID BAND
UL EMC - Melville E Sep 2811 15:52:48

Radioted Emissions - 3 Meters

85

Anaren

75 FPCE Trom=mitter HXMT Made
Mad=1: AT181LE3A 914, 99MH=z
Jak 11U1 3981 USB Power
65 Tested By: GE FSK 180KE

55

15 Subpart C 15,

45

35

P“;LMWﬁQHWI“WM

..p.@
Lo *“n‘“““f”“'ﬂu"--‘.-M‘,!{' !
T T il

'
k.

dBLulolts/meter]

L]
Freguemncy L[MH=]

Ronge [MHz] Det  RBUCHz] UBWIHZ]  Sueep Lobel Ronge [MH:z] Det  REWLHz] UBMIHz]  Sweep Lobel
1:38-280 PR/SA - f2Bk 1 Bl =/MHz Horizontol 3:288-1660 PR/SA f2bk 1M .81 s/MHz Horizontol

File: RDE pt 15 Sub C 38-1688HHz AT161L694 PCE FSK 188KE 915HHz  XHT Made Low Ch.DAT

The model number in title block should state A1101L09C
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

DATA MID BAND

Anaren | |

PCB Transmitter ~XMT Mode

Model: A1101L09C 914.99MHz

Job: 11U13981  USB Power

Tested By: GB

Horizontal 30 - 200MHz

3M Bicon 3MLoc 30- FCC Part
54 Horz 1000MHz 15
Test Meter 05Apr12 02Feb12 Subpart Azimuth Height
Frequency Reading Detector [dB] [dB] dB[uVolts/imeter] C 15.209 | Margin [Degs] [cm] Polarity
78.3283 20.15 | PK 6.9 0.9 27.95 40 -12.05 343 200 | Horz
Horizontal 200 - 1000MHz
LogP 3M
Horz 3MLoc 30- FCC Part
44067 1000MHz 15
Test Meter 02May12 02Feb12 Subpart Azimuth Height
Frequency Reading Detector [dB] [dB] dB[uVolts/meter] C 15.209 | Margin [Degs] [cm] Polarity
238.4192 25.98 | PK 12.2 1.6 39.78 46 -6.22 292 100 | Horz
Vertical 200 - 1000MHz
LogP 3M 3MLoc 30- FCC Part
Vert 44067 | 1000MHz 15
Test Meter 02May12 02Feb12 Subpart Azimuth Height
Frequency Reading Detector [dB] [dB] dB[uVolts/meter] C 15.209 | Margin [Degs] [cm] Polarity
231.6158 28.05 | PK 11.7 1.6 41.35 46 -4.65 17 200 | Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter ~XMT Mode

Model: A1101L09A 914.99MHz

Job: 11U13981 USB Power

Tested By: GB FSK 100kB

Horizontal 200 - 1000MHz

LogP 3M
Horz 3MLoc 30- FCC Part
44067 1000MHz 15
Test Meter 02May12 02Feb12 Subpart Azimuth Height
Frequency Reading Detector [dB] [dB] dB[uVolts/imeter] C 15.209 | Margin [Degs] [cm] Polarity
238.41 18.36 | QP 12.2 1.6 32.16 46 -13.84 86 222 | Horz
Vertical 200 - 1000MHz
LogP 3M 3MLoc 30- FCC Part
Vert 44067 | 1000MHz 15
Test Meter 02May12 02Feb12 Subpart Azimuth Height
Frequency Reading Detector [dB] [dB] dB[uVolts/imeter] C 15.209 | Margin [Degs] [cm] Polarity
231.61 25.13 | QP 11.7 1.6 38.43 46 -7.57 314 277 | Vert
PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

PLOT HIGH BAND

UL EMC - Melville 5 Sep 2811 1701142

85

Radioted Emizssions — 3 Meters

Anaren

75 FPCE Tromsmitter AMT Mode
Maodel: AT181LE3A 927 . Z29MH=
Jab o 11U13981 USBE Pouwer
65 Tested By: GB FSK 1B8kBE

e

ke] Subpart cCisp

45

35

Ml

J o bt
i )

L

dBLlulolt=s/meter]

THY

Farge [MHz] Det RBULHz] VBWIHZI  Sweep Lobel Range [HHz] Det REWCHz] VBMIHz]  Sweep Lobel
1:30-200 PKSSA 128k TH B s/MHz Horizontal 312801666 PE/SA - 128k TH HAls/MHz Hor izontal

Fils: RDE pt 15 Sub C 3@-180AMHz A1181LAIA PCB FSK 18AKE 927HH=  XWT Hade High Ch.DAT

The model number in title block should state A1101L09C
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

DATA HIGH BAND

Anaren

PCB Transmitter

XMT Mode

Model: A1101L09C 927.29MHz

Job: 11U13981 USB Power
Tested By: GB
Horizontal 30 - 200MHz
3MLoc FCC

3M Bicon | 30- Part 15

54 Horz 1000MHz Subpart
Test Meter 05Apr12 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
59.2693 18.92 | PK 6.9 0.7 26.52 40 | -13.48 272 400 | Horz
79.6897 18.31 | PK 7.1 0.9 26.31 40 | -13.69 242 400 | Horz
Vertical 30 - 200MHz

3MLoc FCC

3M Bicon 30- Part 15

54 Vert 1000MHz Subpart
Test Meter 05Apri2 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 Margin | [Degs] [cm] Polarity
59.2693 22.78 | PK 6.9 0.7 30.38 40 -9.62 298 100 | Vert
132.4424 15.57 | PK 14.2 1.2 30.97 43.5 | -12.53 176 100 | Vert
Horizontal 200 - 1000MHz

LogP 3M 3MLoc FCC

Horz 30- Part 15

44067 1000MHz Subpart
Test Meter 02May12 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
235.6178 25.95 | PK 12.1 1.7 39.75 46 -6.25 192 100 | Horz
Vertical 200 - 1000MHz

LogP 3M 3MLoc FCC

Vert 30- Part 15

44067 1000MHz Subpart
Test Meter 02May12 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 Margin | [Degs] [cm] Polarity
231.6158 26.87 | PK 11.7 1.6 40.17 46 -5.83 359 200 | Vert
PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS

detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter ~XMT Mode

Model: A1101L09C 927.29MHz

Job: 11U13981 USB Power

Tested By: GB

Horizontal 200 - 1000MHz

LogP 3M 3MLoc FCC
Horz 30- Part 15
44067 1000MHz Subpart
Test Meter 02May12 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
235.62 26.44 | QP 12.1 1.7 40.24 46 -5.76 268 100 | Horz
Vertical 200 - 1000MHz
LogP 3M 3MLoc FCC
Vert 30- Part 15
44067 1000MHz Subpart
Test Meter 02May12 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 Margin | [Degs] [cm] Polarity
231.62 24.46 | QP 11.7 1.6 37.76 46 -8.24 320 191 | Vert
PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Receive mode below 1GHz PCB type antenna

85UL FMC - Melwville 6 Sep 2811 A3 57 86
Radicted Emissions - 3 Meters
Anaren
75 FCE Troam=mitter RCU Made
Mode | @ ATTEHILEIA FCE OHZMH=
Joks 11013981 USE Power
65 Tested By: GB FSK 1838kE
55
N FICC Pont |5 Subport C 15,FBT (
L} 45 I
b ‘ L
2 Nﬂ o it
-~ bl
5035 i " ‘ e
: R TV
% .udmﬁwﬁwkﬂk ‘MW i
o 25 e «MNL“"“'
2 T, e
"t
()
I}
-5
36 (G ThBEr
Freguerncy [MH=]
Rorge [MHz] Det  REUCHz] UBMIHz]  Suweep Lobel Ronge [MHz1 Det  REUCHz] UBWIHz]  Sweep Lokel
136268 PE/SH 12k M LBB1 =/HHz Horizonto | 3 2Ra-1868 PE/SH 128k H B8l =s/HHz Horizontol

File: ROE pt 15 Sub C 36-1AAAMHz A11A1LAIA PCB FSK 16AKE 982MH= RCU Made Law Ch run 2.0AT

Model in title block should state A1101L09C
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter RCV Mode

Model: A1101L09C Monopole

Job: 11U13981  USB Power

Tested By: GB FSK 100kB

Horizontal 200 - 1000MHz

LogP 3M | 3MLoc FCC

Horz 30- Part 15

44067 1000MHz Subpart
Test Meter 02May12 | 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
222.4112 25.23 | PK 11.7 1.6 38.53 46 -7.47 98 100 | Horz
228.014 2391 | PK 11.9 1.6 37.41 46 -8.59 17 100 | Horz
233.2166 24.31 | PK 12.1 1.6 38.01 46 -7.99 197 100 | Horz
890.7454 15.23 | PK 23.1 35 41.83 46 -4.17 17 200 | Horz
946.3732 13.92 | PK 23.8 3.6 41.32 46 -4.68 324 200 | Horz
Vertical 200 - 1000MHz

LogP 3M | 3MLoc FCC

Vert 30- Part 15

44067 1000MHz Subpart
Test Meter 02May12 | 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 Margin | [Degs] [cm] Polarity
929.965 15.01 | PK 23.5 3.5 42.01 46 -3.99 221 400 | Vert
949.1746 14.02 | PK 24.2 3.6 41.82 46 -4.18 256 400 | Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter RCV Mode

Model: A1101L09C

Job: 11U13981 USB Power

Tested By: GB FSK 100kB

Horizontal 200 - 1000MHz

LogP 3M | 3MLoc FCC
Horz 30- Part 15
44067 1000MHz Subpart
Test Meter 02May12 | 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 | Margin | [Degs] [cm] Polarity
893.23 9.04 | QP 23.2 35 35.74 46 | -10.26 257 258 | Horz
946.4 9.2 | QP 23.8 3.6 36.6 46 -9.4 0 100 | Horz
Vertical 200 - 1000MHz
LogP 3M | 3MLoc FCC
Vert 30- Part 15
44067 1000MHz Subpart
Test Meter 02May12 | 02Feb12 C Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] dB[uVolts/meter] | 15.209 Margin | [Degs] [ecm] Polarity
929.2098 9.15 | QP 235 35 36.15 46 -9.85 55 160 | Vert
949.0647 9.15 | QP 24.2 3.6 36.95 46 -9.05 112 263 | Vert
PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981 DATE: 2011-11-01

FCC ID: X7J-A10091602 IC: 8975A-A10091602
85UL EMC = Melwille 28 Sep ZB11 18:54 54
Rodicted Emissions - 3 Meters
Arncren
75 FCE Tranm=smitter RCUY Made
Mode |l : A1 1B1LBE9A PCE
Joky 11013981 USE Fower
(=1} Tested By: GB High Chan
55
- FCC Port 12|Clazs B (
g 45 ;
H ‘ Jrufi
RN
“‘_“3 a5 VWJJI. I T A
o i U ) .
R L= W / T it Ligait
@ ARy T T e
% Muwmﬂmmﬂhf IM“MM
15
5
-5
34 [IE1E] G]ELE
Freguerncy [MH=]
Rorge [MHz1 Det REUCHz1 UBUIHz]  Suweep Lobel Ronge [HHz1 Det REUCHz1 UBUIHz]  Sweep Lekel
1138268 PESSA 12Bk il B8] =/MHz Horizonto| 3 cha-1a68 PEASA 128k il B8] =/MHz Horizontol

File: RDE pt 15 CIE 3B-18B6MHz a4 A 1BILE0A PCE RCU Moda high Ch.DAT
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REPORT NO: 11U13981 DATE: 2011-11-01

FCC ID: X7J-A10091602 IC: 8975A-A10091602
Anaren |
PCB Transmitter RCV Mode
Model: A1101L09A PCB
Job: 11U13981  USB Power
Tested By: GB  High Chan
Horizontal 30 - 200MHz
FCC
Part
GL- 15
Test Meter AF-54 | 3M Class Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] | dB[uVolts/meter] | B Margin | [Degs] [cm] Polarity
73.9039 28.73 | PK 6.1 | 0.9 35.73 40 -4.27 99 200 | Horz
77.6476 29.1 | PK 6.8 | 0.9 36.8 40 -3.2 129 200 | Horz
Vertical 30 - 200MHz
FCC
Part
GL- 15
Test Meter AF-54 | 3M Class Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] | dB[uVolts/meter] | B Margin | [Degs] [cm] Polarity
73.9039 25.08 | PK 6.4 0.9 32.38 40 -7.62 344 100 | Vert
Horizontal 200 - 1000MHz
FCC
Part
AF- GL- 15
Test Meter 44067 | 3M Class Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] | dB[uVolts/meter] | B Margin | [Degs] [cm] Polarity
880.3402 1453 | PK 232 | 35 41.23 46 -4.77 207 400 | Horz
934.7674 1455 | PK 235 | 35 41.55 46 -4.45 2 300 | Horz
Vertical 200 - 1000MHz
FCC
Part
AF- GL- 15
Test Meter 44067 | 3M Class Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] | dB[uVolts/meter] | B Margin | [Degs] [cm] Polarity
232.8164 26.99 | PK 11.7| 1.6 40.29 46 -5.71 9 200 | Vert
424.9125 22.3 | PK 165 | 2.3 41.1 46 -4.9 354 100 | Vert
898.3492 154 | PK 231 | 35 42 46 -4 167 300 | Vert
952.3762 14.61 | PK 242 | 3.6 42.41 46 -3.59 167 300 | Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren |

PCB Transmitter RCV Mode

Model: A1101L09A PCB

Job: 11U13981  USB Power

Tested By: GB  High Chan

Horizontal 30 - 200MHz

FCC
Part
GL- 15
Test Meter AF-54 | 3M Class Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] | dB[uVolts/meter] | B Margin | [Degs] [cm] Polarity
74 22.56 | QP 6.1 | 0.9 29.56 40 | -10.44 219 295 | Horz
77.6 23.1 | QP 6.8 | 0.9 30.8 40 -9.2 220 216 | Horz
Vertical 30 - 200MHz
FCC
Part
GL- 15
Test Meter AF-54 | 3M Class Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] | dB[uVolts/meter] | B Margin | [Degs] [cm] Polarity
74 17.32 | QP 6.4 | 0.9 24.62 40 | -15.38 67 160 | Vert
Horizontal 200 - 1000MHz
FCC
Part
AF- GL- 15
Test Meter 44067 | 3M Class Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] | dB[uVolts/meter] | B Margin | [Degs] [cm] Polarity
880.3902 9.04 | QP 232 | 35 35.74 46 | -10.26 321 216 | Horz
934.76 9.15 | QP 235 | 35 36.15 46 -9.85 185 130 | Horz
Vertical 200 - 1000MHz
FCC
Part
AF- GL- 15
Test Meter 44067 | 3M Class Azimuth | Height
Frequency | Reading | Detector | [dB] [dB] | dB[uVolts/meter] | B Margin | [Degs] [cm] Polarity
232.8 24.86 | QP 11.7| 1.6 38.16 46 -7.84 331 189 | Vert
424.9 15.63 | QP 165 | 2.3 34.43 46 | -11.57 287 207 | Vert
898.2731 9.15 | QP 231 | 35 35.75 46 | -10.25 350 345 | Vert
952.4 9.09 | QP 242 | 3.6 36.89 46 -9.11 295 175 | Vert

PK - Peak detector

QP - Quasi-Peak detector

LnAv - Linear Average detector

LgAv - Log Average detector

Av - Average detector

CAV - CISPR Average detector

RMS - RMS detection

CRMS - CISPR RMS detection
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J3-A10091602 IC: 8975A-A10091602

9. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 7.2.2
Frequency of Emission (MHz) Conducted Limit (dBuV)
(uasi-peak Average
0.15-0.5 B toy 56 56 to 46
0.5-5 56 46
5-30 il 30

Decreases with the loganthm of the frequency.

TEST PROCEDURE

ANSI| C63.4

RESULTS: Pass
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J3-A10091602 IC: 8975A-A10091602

6 WORST EMISSIONS

LINE 1 RESULTS

UL EMC Test System 1 Sep ZH11 t6:18: 506
Conducted RFI Usltage

Anaren

PCE Trans=mitter

Mode !l AT181LHOA PCE SHZMH=
Jokb o 11U13981 USE FPower
Tested By: GE  FSK 188kE

+ 15 Subpg

\‘\_\‘\_
KKK\

+t 15 Subpa

[dBCuMolt=2d Line — LI

1 14
Frequemncy L[MH=]
Ronge [MHz] Det RENIHz] VEWIHz]  Susep Lakel Rangs [MHz1 Det REMCHzI VBUCHz]  Sweep
15-1

I: FE/SA Ok 1Bk futo/Coupled  Line - LI
2:1-38 FKASA Ok 158k Auto/Coupled  Line - LI

Fille: cde pt 15 Sub C 158k-36MHz ATTB1LE9A PCE FSK 1BAKE Law Ch.DAT

The model number in title block should state A1101L09C
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REPORT NO: 11U13981 DATE: 2011-11-01
FCC ID: X7J-A10091602 IC: 8975A-A10091602

LINE 2 RESULTS

UL EMC Test System 1 Sep 2811 16:18:58
Conducted RFI Uoltoge

Arnaren

FCEB Transmitter

Mode!l: A11B81LES9A PCB SHEZ2MH=
Job: 11U13981 USE Fower
Tested By: GE  FSK 180kEB

t 15 Subpg

t 15 Subpo

CdBluValt=sd] MNeutral

1 =]

Ronge [HHz] Det REWIHz] VBW[Hz]  Sueep Lakel Range [MHz] Det REW[Hz] UBUCHz1  Sweep Lebel
I 15-1 PK/SA Ok 1Bk futo/Coupled  Line - LI
2:1-38 FE/SA Sk 1Bk futo/Coupled  Line - LI

File: cde pt 15 Sub C 158k—38MHz A11AILASA PCE F3K 1BAKE Law Ch.DAT

The model number in title block should state A1101L09C
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REPORT NO: 11U13981
FCC ID: X7J3-A10091602

DATE: 2011-11-01
IC: 8975A-A10091602

Anaren

PCB Transmitter
Model: A1101L09C PCB 902MHz

Job: 11U13981

Power

Tested By: GB FSK 100kB

uUSB

Line-L1.15-
1MHz
5A636 with TI
Test Meter and Sw Line 1 FCC Part 15 FCC Part 15
Frequency Reading Detector [dB] [dB(uVolts)] Subpart C QPk Margin Subpart C Avg Margin
0.16445 36.86 PK 11.4 48.26 65.2 -16.94 55.2 -6.94
0.17806 31.94PK 11.3 43.24 64.6 -21.36 54.6 -11.36
0.25151 26.63PK 10.9 37.53 61.7 -24.17 51.7 -14.17
0.47545 25.92PK 10.5 36.42 56.4 -19.98 46.4 -9.98
0.63443 27.76 PK 10.4 38.16 56 -17.84 46 -7.84
Line-1L11-
30MHz
5A636 with Tl
Test Meter and Sw Line 1 FCC Part 15 FCC Part 15
Frequency Reading Detector [dB] [dB(uVolts)] Subpart C QPk Margin Subpart C Avg Margin
2.12543 25.68PK 10.4 36.08 56 -19.92 46 -9.92
Neutral .15 - IMHz
5A636 with TI
Test Meter and Sw Line 2 FCC Part 15 FCC Part 15
Frequency Reading Detector [dB] [dB(uVolts)] Subpart C QPk Margin Subpart C Avg Margin
0.15748 38.12PK 11.5 49.62 65.6 -15.98 55.6 -5.98
0.2158 25.93PK 11 36.93 63 -26.07 53 -16.07
0.2408 26.92PK 10.9 37.82 62.1 -24.28 52.1 -14.28
0.49194 242 PK 10.5 34.7 56.1 -21.4 46.1 -11.4
0.69921 28.07PK 10.4 38.47 56 -17.53 46 -7.53
Neutral .15 - 1MHz
5A636 with Tl
Test Meter and Sw Line 2 FCC Part 15 FCC Part 15
Frequency Reading Detector [dB] [dB(uVolts)] Subpart C QPk Margin Subpart C Avg Margin
0.15705 35.53Av 11.5 47.03 65.62 -18.59 55.62 -8.59
Page 117 of 125
UNDERWRITERS LABORATORIES INC. FORM NO: CCSUP4701D

1285 WALT WHITMAN RD, MELVILLE, NY 11747, USA  TEL: (631) 271-6200 FAX: (877) 854-3577
This report shall not be reproduced except in full, without the written approval of Underwriters

Laboratories Inc.





